SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cali[?::ion Test Date Due Date Remark
Loop Antenna ggm‘;é HFH2-22 100488 | 9 kHz~30 MHz | Sep. 09, 2021 FFeeb5_225é‘22002222~ Sep. 08, 2022 (O§ggifg?£Y)
Bilog Antenna | TESEQ o%ggo?rgilg%fﬁl 41912805 | 30MHz~1GHz | Feb. 06,2022 | 2% T2 Feb. 05, 2023 | (adaion
Amplifier SONOMA 310N 363440 | O9kHz~1GHz |Dec. 27, 2021 FFeeb5_225é‘22002222~ Dec. 26, 2022 (O§ggifg?£Y)
Hom Antenna | SCHWARZBE | BB 9120 D | 9120D-02038| 1GHZ~18GHz | Aug. 04, 2021 FFeeb5_225é‘22002222~ Aug. 03, 2022 (O§ggifg?£Y)
S o[ SCVETEEE | Berac7o | BBNAYTTOZS 18aHz-40GHz | Nov. 30, 2021 (00 T 2 P Nov. 20, 2022 | FEBRI
Preamplifier | Jet-Power | PAQTIE-55- 117100018000\ 4611, 18GHz | May 06, 2021 FFeeb5_225é‘22002222~ May 05, 2022 (O§ggifg?£Y)
Preamplifier |EM Electronics| EM01G18G | 060803 | 1GHz-18GHz |Dec. 16, 2021 FFeeb5_225é‘22002222~ Dec. 15, 2022 (0§ggifg?£Y)
Preamplifier EMEC EM18G40G | 060801 18-40GHz | Jun. 22, 2021 FFeeb5_225é‘22002222~ Jun. 21, 2022 (0§ggifg?£Y)
FE{ZAC'BTS:: Keysight | N9O38A(MXE) | MY54130085 | 20MHz~8.4GHz| Oct. 21, 2021 FFeeb5_225é‘22002222~ Oct. 20, 2022 (o§ac(|j-i|?t5i>c-’|r-1w
i‘;;ﬁ;;‘er? Agilent E4446A  |MY50180136 | 3Hz~44GHz | May 07, 2021 FFeeb5.225é’22002222~ May 06, 2022 (Oggﬂifgj;‘w
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A FFeeb5.225é’22002222~ N/A (Oggﬂifgj;‘w
Tum Table | ChainTek | T-200-S-1 N/A 0~360 Degree N/A FFeeb5.225é’22002222~ N/A (Oggﬂifgj;‘w
Software Audi | B3 270058 | Ri-00045:1 N/A NA [ | A (Oggﬂifgj;‘w
RFCable | HUPNER | ioa tose M%E}%}Zi%, 30MHz~18G | Nov. 15, 2021 |5 2% 20827 Nov. 14, 2022 (Oggﬂifgj;‘w
RFCable | Supnen | SUOon X BN 2804 soMHz-40GHz | Jan. 04, 2022 FFeeb5.225é’22002222~ Jan. 03, 2023 (Oggﬂifgj;‘w
RECable | QooneR | o on . [MY9B37/4PE | 9kHz-30MHz | Mar. 11,2021 |\ 2 208 Mar. 10, 2022 (Oggﬂifgj;‘w
Filter Wainwright \qvg_?i%éé)gg: sNa | RIS o | aul. 02,2021 {58 22 2R . 01, 2022 (Oggﬂifgj;‘w
WHKX12- ) —
Filter Wainwright | 2700-3000- SN4 3eHzHgh | sep. 15, 2021 FFeeb5.225é’22002222~ Sep. 14, 2022 (O?ngﬂ'fgfﬂw
TEL : 886-3-327-0868 Page Number - 118 of 120
FAX : 886-3-327-0855 Issue Date 1 Aug. 23, 2022
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02




SPORTON LAB.
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Report No. : FR1IN1011C

Instrument | Brand Name | Model No. Serial No. [Characteristics Calg);taetion Test Date Due Date Remark
Spectrum ROHDE & _ Jun. 03, 2022~ CSE
Analyzer SCHWARZ FSV40 101565 10Hz~40GHz | Dec. 29, 2021 Aug. 17, 2022 Dec. 28, 2022 (THO5-HY)

HUBER + SUCOFLEX Jun. 03, 2022~ CSE
RF Cable SUHNER 104 MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 Aug. 17, 2022 Mar. 09, 2023 (THO5-HY)
HUBER + SUCOFLEX Jun. 03, 2022~ CSE
RF Cable SUHNER 196E 0058/126E | 30MHz~18GHz | Dec. 10, 2021 Aug. 17, 2022 Dec. 09, 2022 (THO5-HY)
HUBER + SUCOFLEX Jun. 03, 2022~ CSE
RF Cable SUHNER 102 505134/2 | 30MHz~40GHz | Feb. 21, 2022 Aug. 17, 2022 Feb. 20, 2023 (THO5-HY)
. - WLKS1200- 1.2GHz Low Jun. 03, 2022~ CSE
Filter Wainwright 19SS SN2 Pass Filter Mar. 15, 2022 Aug. 17, 2022 Mar. 14, 2023 (THO5-HY)
WHKX12- .
. I 3GHz High Jun. 03, 2022~ CSE
Filter Wainwright 2700-3000- SN2 . Jul. 12, 2021 ' Jul. 11, 2022
18000-60ST Pass Filter Jul. 10, 2022 (THO5-HY)
WHKX12- .
) N 3GHz High Jul. 11, 2022~ CSE
Filter Wainwright 2700-3000- SN2 . Jul. 11, 2022 . Jul. 10, 2023
18000-60ST Pass Filter Aug. 17, 2022 (THO5-HY)
Jan. 17, 2022~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 16, 2021 Aug. 17, 2022 Nov. 15, 2022 (THO5-HY)
Power Sensor|  DARE RPR3006W 215{:D (5)%/\1_0- 10MHZ~8GHz | Jan. 13, 2022 |30 17,2022~ ;.\ 45 5gp3 | Conducted
#010 123) : Y Aug. 17, 2022 T (THO5-HY)
Signal Rohde & - Jan. 17, 2022~ Conducted
Analyzer Schwarz FSV40 101566 10Hz~40GHz | Aug. 30, 2021 Aug. 17, 2022 Aug. 29, 2022 (THO5-HY)
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 5.8 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 5.3dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.6 dB
of 95% (U = 2Uc(y)) )
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Appendix A. Test Result of Conducted Test Items

Report Number : FR1IN1011C

Test Engineer:

Richard Qiu/Derek Hsu

Temperature:

21~25

°C

Test Date:

2022/01/17~2022/08/10

Relative Humidity:

51~54

%
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR1IN1011C

2.4GHz Band MIMO

Data e 99% Occupied BW 6dB BW 6d|.3 B.,W .
Mod. NTY{ CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Ant5 Ant4 Ant5 Ant4

11b [1Mbps| 2 1 2412 13.44 13.34 8.10 8.10 0.50 Pass
11b [1Mbps| 2 6 2437 13.19 13.29 8.10 8.12 0.50 Pass
11b [1Mbps| 2 11 2462 13.14 13.29 8.12 8.10 0.50 Pass
11b [1Mbps| 2 12 | 2467 13.24 13.29 8.10 8.10 0.50 Pass
11b [1Mbps| 2 13 | 2472 13.44 13.54 7.64 7.64 0.50 Pass
11g |6Mbps| 2 1 2412 16.78 16.83 13.94 15.18 0.50 Pass
11g |6Mbps| 2 6 2437 16.83 16.88 15.08 15.16 0.50 Pass
11g |6Mbps| 2 11 2462 16.68 16.83 15.14 15.16 0.50 Pass
11g |6Mbps| 2 12 | 2467 16.73 16.78 15.36 15.74 0.50 Pass
11g |6Mbps| 2 13 | 2472 16.88 16.93 13.92 15.14 0.50 Pass
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TEST RESULTS DATA

Average Output Power

Report Number : FR1IN1011C

2.4GHz Band MIMO
Average Conducted EIRP EIRP

Data S Conducted Pc?wgr DQ Power Pc?wgr Pass
Mod. NTY CH. Power Limit (dBi) Limit A

Rate (MHz) (dBm) (dBm) (dBm) (dBm) [Fail

Ant5 | Ant4 | SUM [ Ant5 | Ant4 | Ant5 | Ant4 | Ant5 [ Ant4 | Ant5 | Ant4

11b [1Mbps| 2 1 2412 | 18.65 | 18.65 | 21.66 29.46 6.54 28.20 36.00 Pass
11b [1Mbps| 2 6 2437 | 19.95 | 19.75 | 22.86 29.46 6.54 29.40 36.00 Pass
11b [1Mbps| 2 [ 11 2462 | 19.75 | 19.85 | 22.81 29.46 6.54 29.35 36.00 Pass
11b [1Mbps| 2 | 12 | 2467 [ 17.35( 17.15 [ 20.26 29.46 6.54 26.80 36.00 Pass
11b [1Mbps| 2 | 13 | 2472 | 10.25 | 10.55 | 13.41 29.46 6.54 19.95 36.00 Pass
11g |6Mbps| 2 1 2412 | 12.65 | 12.95 | 15.81 29.46 6.54 22.35 36.00 Pass
11g |[6Mbps| 2 2 2417 | 13.95 | 14.25 | 17.11 29.46 6.54 23.65 36.00 Pass
11g |6Mbps| 2 6 2437 | 17.25 | 16.95 | 20.11 29.46 6.54 26.65 36.00 Pass
11g |6Mbps| 2 [ 10 [ 2457 [ 14.05 | 14.35 | 17.21 29.46 6.54 23.75 36.00 Pass
11g [6Mbps| 2 [ 11 2462 | 13.65| 13.85 | 16.76 29.46 6.54 23.30 36.00 Pass
11g |6Mbps| 2 | 12 | 2467 [ 12.75( 12.75 [ 15.76 29.46 6.54 22.30 36.00 Pass
11g |6Mbps| 2 | 13 | 2472 | -0.35 | -0.05 | 2.81 29.46 6.54 9.35 36.00 Pass
HT20 | MCSO| 2 1 2412 | 12.15| 12.35 | 15.26 29.46 6.54 21.80 36.00 Pass
HT20 | MCSO| 2 2 2417 | 12.75 | 13.05 | 15.91 29.46 6.54 22.45 36.00 Pass
HT20 | MCSO| 2 3 2422 | 14.55 | 14.75 | 17.66 29.46 6.54 24.20 36.00 Pass
HT20 | MCSO| 2 6 2437 | 16.85 | 16.85 | 19.86 29.46 6.54 26.40 36.00 Pass
HT20 | MCSO| 2| 10 | 2457 | 13.35| 13.75 [ 16.56 29.46 6.54 23.11 36.00 Pass
HT20 | MCSO| 2 | 11 2462 | 12.25 | 12.65 | 15.46 29.46 6.54 22.01 36.00 Pass
HT20 | MCSO| 2 | 12 | 2467 | 12.45| 12.55 [ 15.51 29.46 6.54 22.05 36.00 Pass
HT20 | MCSO| 2| 13 | 2472 | -3.15| -3.75 | -0.43 29.46 6.54 6.11 36.00 Pass
HT40 | MCSO| 2 3 2422 | 11.45| 11.65 | 14.56 29.46 6.54 21.10 36.00 Pass
HT40 | MCSO| 2 6 2437 | 11.85| 11.95 | 14.91 29.46 6.54 21.45 36.00 Pass
HT40 | MCSO| 2 9 2452 | 10.55 | 10.65 | 13.61 29.46 6.54 20.15 36.00 Pass
HT40 | MCSO| 2| 10 | 2457 | 10.45( 10.45 [ 13.46 29.46 6.54 20.00 36.00 Pass
HT40 | MCSO| 2 | 11 2462 | -2.25 | -2.55 | 0.61 29.46 6.54 7.15 36.00 Pass
VHT20[ MCSO| 2 1 2412 | 12.15| 12.35 | 15.26 29.46 6.54 21.80 36.00 Pass
VHT20[ MCSO| 2 2 2417 | 12.75 | 13.05 | 15.91 29.46 6.54 22.45 36.00 Pass
VHT20[ MCSO| 2 3 2422 | 14.55 | 14.75 | 17.66 29.46 6.54 24.20 36.00 Pass
VHT20[ MCSO| 2 6 2437 | 16.85 | 16.85 | 19.86 29.46 6.54 26.40 36.00 Pass
VHT20| MCSO| 2 [ 10 [ 2457 [ 13.35( 13.75 | 16.56 29.46 6.54 23.11 36.00 Pass
VHT20[ MCSO| 2 [ 11 2462 | 12.25 | 12.65 | 15.46 29.46 6.54 22.01 36.00 Pass
VHT20[ MCSO| 2 [ 12 | 2467 | 12.45 | 12.55 | 15.51 29.46 6.54 22.05 36.00 Pass
VHT20| MCSO| 2 [ 13 | 2472 | -3.15 | -3.75 | -0.43 29.46 6.54 6.11 36.00 Pass
VHT40[ MCSO| 2 3 2422 | 11.45| 11.65 | 14.56 29.46 6.54 21.10 36.00 Pass
VHT40[ MCSO| 2 6 2437 | 11.85 | 11.95 | 14.91 29.46 6.54 21.45 36.00 Pass
VHT40[ MCSO| 2 9 2452 | 10.55 | 10.65 | 13.61 29.46 6.54 20.15 36.00 Pass
VHT40| MCSO| 2 | 10 [ 2457 [ 10.45( 10.45 | 13.46 29.46 6.54 20.00 36.00 Pass
VHT40[ MCSO| 2 [ 11 2462 | -2.25 | -2.55 | 0.61 29.46 6.54 7.15 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Peak Power Spectral Density

Report Number : FR1IN1011C

2.4GHz Band MIMO
Peak PSD DG Pei:‘m'?tSD
Mod. | D@ Iy ch. | Fred (i) (el (@Bm3kHz) | Pass/Fail
Rate (MHz)
Ant5 Ant4 Wgrgf T Ants Ant4 Ant5 Ant4
T1b [1Mbps| 2| 1 | 2412 | -5.07 4.89 188 6.54 7.46 Pass
T1b [1Mbps| 2| 6 | 2437 | -3.67 .09 20.66 6.54 7.46 Pass
T1b [1Mbps| 2 | 11 | 2462 | -4.95 2.92 1.91 6.54 7.46 Pass
T1b |1Mbps| 2| 12 | 2467 | -7.10 711 2.09 6.54 7.46 Pass
T1b [1Mbps| 2 | 13 | 2472 | -1353 | -1342 | -10.41 6.54 7.46 Pass
T1g |6Mbps| 2| 1 | 2412 | -12.84 | 1262 | -9.61 6.54 7.46 Pass
T1g |6Mbps| 2| 6 | 2437 | -8.82 967 5.81 6.54 7.46 Pass
T1g |6Mbps| 2 | 11 | 2462 | 1253 | -12.63 | -9.52 6.54 7.46 Pass
T1g |6Mbps| 2 | 12 | 2467 | -1253 | -12.85 | -9.52 6.54 7.46 Pass
T1g |6Mbps| 2| 13 | 2472 | 2650 | 26.13 | -23.12 6.54 7.46 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR1N1011C

2.4GHz Band MIMO

Data g RU_ 99% Occupied BW 6dB BW sdB E_:W .
Mod. NTX CH. Config (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

. (MHz)
Ant5 Ant4 Ant5 Ant4

HE20 [ MCSO| 2 1 2412 | Full 19.28 19.13 14.55 16.73 0.50 Pass
HE20 [ MCSO| 2 6 2437 | Full 19.23 19.18 17.73 15.38 0.50 Pass
HE20 [ MCSO| 2 11 2462 | Full 19.18 19.08 16.78 17.98 0.50 Pass
HE20 [ MCSO| 2 12 2467 | Full 19.13 19.13 16.28 15.83 0.50 Pass
HE20 [ MCSO| 2 13 2472 | Full 19.38 19.38 18.10 14.43 0.50 Pass
HE40 [ MCSO| 2 3 2422 | Full 37.66 37.76 36.80 30.24 0.50 Pass
HE40 [ MCSO| 2 6 2437 | Full 37.66 37.66 34.16 34.28 0.50 Pass
HE40 [ MCSO| 2 9 2452  Full 37.76 37.76 34.56 36.08 0.50 Pass
HE40 [ MCSO| 2 10 2457 | Full 37.66 37.66 33.56 33.68 0.50 Pass
HE40 [ MCSO| 2 11 2462 | Full 37.86 38.06 33.92 32.76 0.50 Pass
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TEST RESULTS DATA

Average Output Power

Report Number : FR1N1011C

2.4GHz Band MIMO
Average Conducted EIRP EIRP

Data Freq. RU_ Conducted Pc_Jwgr DG_ Power Pc_Jwgr Pass

Mod. | ooic [NTY CH. (MH2) Config Power Limit (dBi) (dBm) Limit /Fail
. (dBm) (dBm) (dBm)
Ant5 | Ant4 | SUM | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Antd | Ant5 | Ant4

HE20 | MCSO| 2 1 2412 | Full | 12.45]12.75 | 15.61 29.46 6.54 22.15 36.00 Pass
HE20 | MCSO| 2 1 2412 | 26/0 | 11.85| 11.15 [ 14.52 29.46 6.54 21.06 36.00 Pass
HE20 | MCSO| 2 1 2412 | 52/37 | 11.75 | 11.25 [ 14.52 29.46 6.54 21.06 36.00 Pass
HE20 | MCSO0| 2 1 2412 1106/53| 10.65 | 11.25 [ 13.97 29.46 6.54 20.51 36.00 Pass
HE20 | MCSO| 2 1 2412 |242/61| 9.65 | 9.75 [12.71 29.46 6.54 19.25 36.00 Pass
HE20 | MCSO| 2 2 2417 | Full | 12.85| 13.25 [ 16.06 29.46 6.54 22.61 36.00 Pass
HE20 | MCSO| 2 2 2417 | 26/0 | 14.45| 14.75 [ 17.61 29.46 6.54 2415 36.00 Pass
HE20 | MCSO0| 2 2 2417 | 52/37 | 15.45 | 15.45 | 18.46 29.46 6.54 25.00 36.00 Pass
HE20 | MCSO| 2 2 2417 |106/53| 14.15 | 14.65 [ 17.42 29.46 6.54 23.96 36.00 Pass
HE20 | MCSO0| 2 2 2417 |242/61| 12.85 | 13.05 [ 15.96 29.46 6.54 22.50 36.00 Pass
HE20 | MCSO| 2 3 2422 | Full | 14.85|14.95[17.91 29.46 6.54 24.45 36.00 Pass
HE20 | MCSO| 2 6 2437 | Full | 17.15 16.95 | 20.06 29.46 6.54 26.60 36.00 Pass
HE20 | MCSO| 2 6 2437 | 26/4 | 16.75| 16.95 [ 19.86 29.46 6.54 26.40 36.00 Pass
HE20 | MCSO0| 2 6 2437 | 52/39 ] 16.95 | 17.05 | 20.01 29.46 6.54 26.55 36.00 Pass
HE20 | MCSO| 2 6 2437 |106/53| 14.05 | 14.25 [ 17.16 29.46 6.54 23.70 36.00 Pass
HE20 | MCSO| 2 6 2437 |242/61| 14.85 | 14.75 | 17.81 29.46 6.54 24.35 36.00 Pass
HE20 | MCSO| 2 10 | 2457 | Full | 13.85( 14.25|17.06 29.46 6.54 23.61 36.00 Pass
HE20 | MCSO0| 2 10 | 2457 | 26/8 | 13.45| 14.25|16.88 29.46 6.54 23.42 36.00 Pass
HE20 | MCSO| 2 10 | 2457 | 52/40 | 13.55 | 14.45 | 17.03 29.46 6.54 23.57 36.00 Pass
HE20 | MCS0| 2 10 | 2457 |106/54| 13.65 | 14.75 | 17.25 29.46 6.54 23.79 36.00 Pass
HE20 | MCSO| 2 10 | 2457 |242/61| 13.35 | 13.45 | 16.41 29.46 6.54 22.95 36.00 Pass
HE20 | MCSO0| 2 11 2462 | Full | 12.45]12.55|15.51 29.46 6.54 22.05 36.00 Pass
HE20 | MCSO| 2 11 2462 | 26/8 | 13.15| 13.15[16.16 29.46 6.54 22.70 36.00 Pass
HE20 | MCSO0| 2 11 2462 | 52/40) 13.25 | 13.35 | 16.31 29.46 6.54 22.85 36.00 Pass
HE20 | MCSO| 2 11 2462 |106/54| 11.05 | 11.25 [ 14.16 29.46 6.54 20.70 36.00 Pass
HE20 | MCSO| 2 11 2462 |242/61| 9.85 | 9.85 [12.86 29.46 6.54 19.40 36.00 Pass
HE20 | MCSO| 2 12 | 2467 | Full | 12.45| 12.65 | 15.56 29.46 6.54 22.10 36.00 Pass
HE20 | MCSO0| 2 12 | 2467 | 26/8 | 11.55 | 11.65 | 14.61 29.46 6.54 21.15 36.00 Pass
HE20 | MCSO| 2 12 | 2467 | 52/40 | 11.55 | 11.85 | 14.71 29.46 6.54 21.25 36.00 Pass
HE20 | MCSO| 2 12 | 2467 |106/54| 11.05 | 10.65 | 13.86 29.46 6.54 20.41 36.00 Pass
HE20 | MCSO| 2 12 | 2467 |242/61 9.85 | 10.05 | 12.96 29.46 6.54 19.50 36.00 Pass
HE20 | MCSO0| 2 13 | 2472 | Full | -3.25 | -3.05 | -0.14 29.46 6.54 6.40 36.00 Pass
HE20 | MCSO| 2 13 | 2472 | 26/8 | #HiHH#H | HiHHEH | #HHEHE 29.46 6.54 -4.25 36.00 Pass
HE20 | MCSO0| 2 13 | 2472 | 52/40 | #HHH#H | #iHHH | -7.89 29.46 6.54 -1.35 36.00 Pass
HE20 | MCSO| 2 13 | 2472 |106/54| -8.25 | -8.35 | -5.29 29.46 6.54 1.25 36.00 Pass
HE20 | MCSO| 2 13 | 2472 |242/61| -6.35 | -6.25 | -3.29 29.46 6.54 3.25 36.00 Pass
HE40 | MCSO| 2 3 2422 | Full | 11.75| 11.65 | 14.71 29.46 6.54 21.25 36.00 Pass
HE40 | MCSO| 2 3 2422 1484/65| 10.15| 10.25 [ 13.21 29.46 6.54 19.75 36.00 Pass
HE40 | MCSO| 2 6 2437 | Full | 12.15]12.05 | 15.11 29.46 6.54 21.65 36.00 Pass
HE40 | MCSO| 2 6 2437 |484/65| 12.15| 12.05 | 15.11 29.46 6.54 21.65 36.00 Pass
HE40 | MCSO| 2 9 2452 | Full | 10.65| 10.75 [ 13.71 29.46 6.54 20.25 36.00 Pass
HE40 | MCSO| 2 9 2452 |484/65| 11.65 | 11.85 [ 14.76 29.46 6.54 21.30 36.00 Pass
HE40 | MCSO| 2 10 | 2457 | Full | 10.55 | 10.55 | 13.56 29.46 6.54 20.10 36.00 Pass
HE40 | MCSO| 2 10 | 2457 |484/65| 11.75 | 12.05 | 14.91 29.46 6.54 21.45 36.00 Pass
HE40 | MCSO| 2 11 2462 | Full | -1.85 | -2.15 | 1.01 29.46 6.54 7.55 36.00 Pass
HE40 | MCSO| 2 11 2462 |484/65| -2.15 | -2.35 | 0.76 29.46 6.54 7.30 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Peak Power Spectral Density

TEST RESULTS DATA

Report Number : FR1N1011C

2.4GHz Band MIMO
~ Peak PSD DG Pef:‘m'TtSD
Mod. | D2 INrd cH. | e [ config (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)
' Ant5 Ant4 Wgrg‘f 1 Ants Ant4 Ant5 Antd
HE20 [MCSO| 2| 1 | 2412 | Ful | -1269 | -1328 | -9.68 6.54 7.46 Pass
HE20 [MCSO| 2| 1 | 2412 | 26/0 | -6.23 6.53 3.22 6.54 7.46 Pass
HE20 [MCSO| 2| 1 | 2412 | 52/37| -9.78 9.62 6.61 6.54 7.46 Pass
HE20 [MCSO| 2| 1 | 2412 |106/53] -12.02 | -11.90 | -8.89 6.54 7.46 Pass
HE20 |[MCSO| 2| 1 | 2412 |242/61| -16.66 | -16.94 | -13.65 6.54 7.46 Pass
HE20 [MCSO| 2| 6 | 2437 | Full | -8.72 7.99 .98 6.54 7.46 Pass
HE20 [MCSO| 2| 6 | 2437 | 26/4 | -1.05 .75 1.96 6.54 7.46 Pass
HE20 [MCSO| 2| 6 | 2437 | 52/39| -4.04 358 057 6.54 7.46 Pass
HE20 [MCSO| 2| 6 | 2437 [106/53] -8.72 9.61 571 6.54 7.46 Pass
HE20 |[MCSO| 2| 6 | 2437 |242/61] -11.83 | -12.35 | -8.82 6.54 7.46 Pass
HE20 |[MCSO| 2| 11 | 2462 | Ful | -1292 | -13.02 | -9.91 6.54 7.46 Pass
HE20 [MCSO| 2| 11 | 2462 | 26/8 | -3.67 .05 0.66 6.54 7.46 Pass
HE20 [MCSO| 2| 11 | 2462 | 52/40| -4.77 5.40 176 6.54 7.46 Pass
HE20 |[MCSO| 2| 11 | 2462 |106/54] -12.01 | -13.13 | -9.00 6.54 7.46 Pass
HE20 |[MCSO| 2| 11 | 2462 |242/61| -16.36 | -16.16 | -13.15 6.54 7.46 Pass
HE20 [MCSO| 2| 12 | 2467 | Ful | -12.84 | 1279 | 978 6.54 7.46 Pass
HE20 [MCSO| 2| 12 | 2467 | 268 | -5.87 637 286 6.54 7.46 Pass
HE20 [MCSO| 2| 12 | 2467 | 52/40| -8.99 9.93 5.98 6.54 7.46 Pass
HE20 | MCSO0| 2| 12 | 2467 |106/54] -12.33 | -13.15 | -9.32 6.54 7.46 Pass
HE20 | MCSO| 2| 12 | 2467 |242/61| 1622 | -1659 | -13.21 6.54 7.46 Pass
HE20 |[MCSO| 2| 13 | 2472 | Ful | 2831 | -27.82 | -24.81 654 7.46 Pass
HE20 |[MCSO| 2| 13 | 2472 | 26/8 | -30.14 | -30.40 | -27.13 6.54 7.46 Pass
HE20 | MCSO| 2| 13 | 2472 | 52/40| -3056 | -30.37 | -27.36 6.54 7.46 Pass
HE20 |[MCS0| 2| 13 | 2472 [106/54] -31.70 | -31.97 | -28.69 6.54 7.46 Pass
HE20 | MCSO0| 2| 13 | 2472 |242/61| -33.14 | -3260 | -29.59 6.54 7.46 Pass
HE40 |[MCSO| 2| 3 | 2422 | Ful | -16.86 | -1656 | -13.55 6.54 7.46 Pass
HE40 |[MCSO| 2| 3 | 2422 |484/65] 2005 | -19.87 | -16.86 6.54 7.46 Pass
HE40 |[MCSO| 2| 6 | 2437 | Ful | -1657 | -15.83 | -12.82 6.54 7.46 Pass
HE40 |[MCSO| 2| 6 | 2437 |484/65| -17.70 | -17.82 | -14.69 6.54 7.46 Pass
HE40 |[MCSO| 2| 9 | 2452 | Ful | -17.93 | -1696 | -13.95 6.54 7.46 Pass
HE40 |[MCSO| 2| 9 | 2452 |484/65| 1732 | -17.12 | -14.11 6.54 7.46 Pass
HE40 |[MCSO| 2| 10 | 2457 | Ful | -16.71 | -18.00 | -13.70 6.54 7.46 Pass
HE40 | MCSO| 2| 10 | 2457 |484/65| -18.36 | -17.84 | -14.83 6.54 7.46 Pass
HE40 |[MCSO| 2| 11 | 2462 | Ful | 3062 | -29.64 | -26.63 6.54 7.46 Pass
HE40 | MCSO| 2| 11 | 2462 |484/65| 3135 | -31.44 | -28.34 6.54 7.46 Pass

Measured power density (dBm) has offset with cable loss.
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Report No. : FR1IN1011C

Appendix B. Conducted Spurious Emission

Temperature : 21~25°C
Test Engineer : Richard Qiu, Jacob Yu, Eric Chang and Kai Liao
Relative Humidity : 51~54%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO G(;i(::;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
2387.49 -34.42 |-13.22 -21.2 -44.87 6.54 0.9 3.01 0 P
802.11b
2387.7 -43.98 -2.78 -41.2 -54.43 6.54 0.9 3.01 0 A
CH 01
* 2412 21.3 - - 10.85 6.54 0.9 3.01 0 P
2412MHz
* 2412 18.63 - - 8.18 6.54 0.9 3.01 0 A
2389.66 -36.76 | -15.56 -21.2 -47.21 6.54 0.9 3.01 0 P
2386.72 -46.6 -54 -41.2 -57.05 6.54 0.9 3.01 0 A
802.11b
* 2437 22.62 - - 12.2 6.54 0.87 3.01 0 P
CH 06
* 2437 19.93 - - 9.51 6.54 0.87 3.01 0 A
2437MHz
2484.95 -36.56 |[-15.36 -21.2 -46.92 6.54 0.81 3.01 0 P
2484.25 -48.4 -7.2 -41.2 -58.76 6.54 0.81 3.01 0 A
* 2462 22.59 - - 12.21 6.54 0.83 3.01 0 P
802.11b
* 2462 19.87 - - 9.49 6.54 0.83 3.01 0 A
CH 11
2486.98 -33.96 |-12.76 -21.2 -44.31 6.54 0.8 3.01 0 P
2462MHz
2487.26 -43.63 -2.43 -41.2 -53.98 6.54 0.8 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-1 of 24

FAX : 886-3-327-0855




swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) [ (dB) | (dB) |(P/A)
* 2467 20.28 - - 9.9 6.54 0.83 3.01 0 P
802.11b
* 2467 17.58 - - 7.2 6.54 0.83 3.01 0 A
CH 12
2483.55 -32.29 | -11.09 -21.2 -42.65 6.54 0.81 3.01 0 P
2467MHz
2484.25 -43.2 -2 -41.2 -53.56 6.54 0.81 3.01 0 A
* 2472 13.42 - - 3.04 6.54 0.83 3.01 0 P
802.11b
* 2472 10.7 - - 0.32 6.54 0.83 3.01 0 A
CH 13
2483.5 -23.18 -1.98 -21.2 -33.54 6.54 0.81 3.01 0 P
2472MHz
2485.3 -43.45 -2.25 -41.2 -53.8 6.54 0.8 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-2 of 24
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Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO c:;i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) |(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)|(P/A)
802.11b 4824 -47.81 -26.61 -21.2 -58.71 6.54 1.35 3.01 0 P
CH 01 7236 -57.25 |-36.05 -21.2 -68.4 6.54 1.6 3.01 0 P
2412MHz
802.11b 4874 -43.65 | -22.45 -21.2 -54.54 6.54 1.34 3.01 0 P
CH 06 4874 -46.76 -5.56 -41.2 -57.65 6.54 1.34 3.01 0 A
2437MHz 7311 -57.53 |-36.33| -21.2 -68.7 6.54 1.62 3.01 0 P
802.11b 4924 -43.02 |-21.82 -21.2 -53.9 6.54 1.33 3.01 0 P
CH 11 4924 -46.2 -5 -41.2 -57.08 6.54 1.33 3.01 0 A
2462MHz 7386 -59.13 |-37.93| -21.2 -70.33 | 6.54 1.65 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-3 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) | (dB) [(P/A)
2389.38 -24.06 -2.86 -21.2 -34.51 6.54 0.9 3.01 0 P
802.11g
2390 -46.99 -5.79 -41.2 -57.44 6.54 0.9 3.01 0 A
CH 01
* 2412 18.04 - - 7.59 6.54 0.9 3.01 0 P
2412MHz
* 2412 8.35 - - -2.41 6.54 0.9 3.01 0 A
2389.38 -23.66 -2.46 -21.2 -34.11 6.54 0.9 3.01 0 P
802.11g
2390 -46.35 -5.15 -41.2 -56.8 6.54 0.9 3.01 0 A
CH 02
* 2417 18.44 - - 8 6.54 0.89 3.01 0 P
2417MHz
* 2417 8.41 - - -2.03 6.54 0.89 3.01 0 A
2389.52 -25.6 -4.4 -21.2 -36.05 6.54 0.9 3.01 0 P
2389.94 -45.9 -4.7 -41.2 -56.35 6.54 0.9 3.01 0 A
802.11g
* 2437 22.83 - - 12.41 6.54 0.87 3.01 0 P
CH 06
* 2437 12.2 - - 1.78 6.54 0.87 3.01 0 A
2437MHz
2483.5 -23.22 -2.02 -21.2 -33.58 6.54 0.81 3.01 0 P
2483.55 -47.26 -6.06 -41.2 -57.62 6.54 0.81 3.01 0 A
* 2457 19.46 - - 9.07 6.54 0.84 3.01 0 P
802.11g
* 2457 9.72 - - -0.67 6.54 0.84 3.01 0 A
CH10
2486.63 -26.03 -4.83 -21.2 -36.38 6.54 0.8 3.01 0 P
2457MHz
2483.5 -48.54 -7.34 -41.2 -58.9 6.54 0.81 3.01 0 A
* 2462 19.35 - - 8.97 6.54 0.83 3.01 0 P
802.11g
* 2462 9.19 - - -1.19 6.54 0.83 3.01 0 A
CH11
2483.55 -22.79 -1.59 -21.2 -33.15 6.54 0.81 3.01 0 P
2462MHz
2483.5 -43.37 -2.17 -41.2 -53.73 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-4 of 24
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Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) [ (dB) | (dB) |(P/A)
* 2467 20.15 - - 9.77 6.54 0.83 3.01 0 P
802.11g
* 2467 8.46 - - -1.92 6.54 0.83 3.01 0 A
CH 12
2486.28 -23.07 -1.87 -21.2 -33.42 6.54 0.8 3.01 0 P
2467MHz
2484.32 -42.86 -1.66 -41.2 -563.22 6.54 0.81 3.01 0 A
* 2472 4.6 - - -5.78 6.54 0.83 3.01 0 P
802.11g
* 2472 -5.37 - - -15.75 6.54 0.83 3.01 0 A
CH 13
2483.5 -22.78 -1.58 -21.2 -33.14 6.54 0.81 3.01 0 P
2472MHz
2483.5 -46.44 -5.24 -41.2 -56.8 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-5 of 24
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Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO (':i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11g 4824 -55.79 [-34.59 -21.2 -66.69 6.54 1.35 3.01 0 P
CH 01 7236 -64.14 [-42.94 -21.2 -75.29 6.54 1.6 3.01 0 P
2412MHz
802.11g 4874 -48.44 |[-27.24 -21.2 -59.33 6.54 1.34 3.01 0 P
CH 06 7311 -56.6 -354 -21.2 -67.77 6.54 1.62 3.01 0 P
2437MHz
802.11g 4924 -52.85 [-31.65 -21.2 -63.73 6.54 1.33 3.01 0 P
CH 11 7386 -63.83 |-42.63 -21.2 -75.03 6.54 1.65 3.01 0 P
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-6 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)|(P/A)
802.11ax 2389.695 2293 | 173 | -21.2 -33.38 | 6.54 0.9 3.01 0 P
HEZ20 Full 2390 -46.99 | -579 | -41.2 -57.44 | 6.54 0.9 3.01 A
CH 01 * 2412 19.09 - - 8.64 6.54 0.9 3.01 0 P
2412MHz |~ 2412 7.94 - - -2.51 6.54 0.9 3.01 0 A
802.11ax 2389.59 2574 | -454 | 212 -36.19 | 6.54 0.9 3.01 0 P
HE20 Full 2390 4599 | -479 | -41.2 -56.44 | 6.54 0.9 3.01 0 A
CH 02 * 2417 19.29 - - 8.85 6.54 089 | 3.01 0 P
2417MHz * 2417 8.03 - - -2.41 6.54 0.89 3.01 0 A
802.11ax 2389.68 2278 | 158 | -21.2 -33.23 | 6.54 0.9 3.01 0 P
HEZ20 Full 2390 4394 | 274 | 412 -54.39 | 6.54 0.9 3.01 0 A
CH 03 * 2422 20.59 - - 10.16 6.54 088 | 3.01 0 P
2422MHz * 2422 9.02 - - -1.41 6.54 0.88 | 3.01 0 A
2388.82 2319 | -1.99 | -21.2 -33.64 | 6.54 0.9 3.01 0 P
802.11ax 2389.94 4399 | -279 | -412 -54.44 | 6.54 0.9 3.01 0 A
HE20 Full | * 2437 22.82 - - 12.4 6.54 0.87 | 3.01 0 P
CH 06 * 2437 11.41 - - 0.99 6.54 0.87 | 3.01 0 A
2437MHz 2484 .6 2278 | 158 | -21.2 -33.14 | 6.54 0.81 3.01 0 P
2483.5 -45.5 -4.3 -41.2 -55.86 | 6.54 0.81 3.01 0 A
802.11ax * 2457 19.95 - - 9.56 6.54 0.84 3.01 0 P
HE20 Full | * 2457 8.17 - - 222 6.54 084 | 3.01 0 A
CH10 2483.55 2395 | 275 | -21.2 -34.31 6.54 0.81 3.01 0 P
2457TMHz 24835 4455 | -335 | -412 -54.91 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-7 of 24
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 2462 18.16 - - 7.78 6.54 0.83 3.01 0 P
HE20 Full | ~ 2462 6.84 - - -3.54 6.54 0.83 3.01 0 A
CH11 2485.09 -24.99 -3.79 -21.2 -35.35 6.54 0.81 3.01 0 P
2462MHz 24835 -43.31 | -2.11 -41.2 -53.67 | 6.54 0.81 | 3.01 0o | A
802.11ax * 2467 18.47 - - 8.09 6.54 0.83 3.01 0 P
HE20 Full | * 2467 7.42 - - -2.96 6.54 0.83 3.01 0 A
CH12 2485.86 -24.64 -3.44 -21.2 -34.99 6.54 0.8 3.01 0 P
2467MHz 2484.6 -43.25 | -2.05 | -41.2 -53.61 | 6.54 0.81 | 3.01 0o | A
1. No other spurious found.
Remark [2. All results are PASS against Peak and Average limit line.
3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO c:;i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 4824 -57.32 |-36.12 -21.2 -68.22 6.54 1.35 3.01 0 P
HE20 Full 7236 -63.5 -42.3 -21.2 -74.65 6.54 1.6 3.01 0 P
CHO01
2412MHz
802.11ax 4874 -46.31 -25.11 -21.2 -57.2 6.54 1.34 3.01 0 P
HE20 Full 4874 -62.47 | -21.27 -41.2 -73.36 6.54 1.34 3.01 0 A
CH 06 7311 -54.59 |[-33.39 -21.2 -65.76 6.54 1.62 3.01 0 P
2437MHz
802.11ax 4924 -56.47 |-35.27 -21.2 -67.35 6.54 1.33 3.01 0 P
HE20 Full 7386 -64.76 | -43.56 -21.2 -75.96 6.54 1.65 3.01 0 P
CH 11
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-9 of 24
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2389.695 -24.34 -3.14 -21.2 -34.79 6.54 0.9 3.01 0 P
HE20 2390 -49.58 -8.38 -41.2 -60.03 6.54 0.9 3.01 A
Partial * 2412 26.26 - - 15.81 6.54 0.9 3.01 0 P
26/0 * 2412 154 - - 4.95 6.54 0.9 3.01 0 A
CH 01
2412MHz
802.11ax 2389.485 -25.81 -4.61 -21.2 -36.26 6.54 0.9 3.01 0 P
HE20 2390 -48.27 -7.07 -41.2 -58.72 6.54 0.9 3.01 0 A
Partial * 2417 29.24 - - 18.8 6.54 0.89 3.01 0 P
26/0 * 2417 18.08 - - 7.64 6.54 0.89 3.01 0 A
CH 02
2417MHz
802.11ax 2390 -30.81 -9.61 -21.2 -41.26 6.54 0.9 3.01 0 P
HE20 2389.84 -47.76 -6.56 -41.2 -58.21 6.54 0.9 3.01 0 A
Partial * 2437 29.75 - - 19.33 6.54 0.87 3.01 0 P
26/4 * 2437 19.85 - - 9.43 6.54 0.87 3.01 0 A
CH 06 2485.15 -32.29 [-11.09| -21.2 -42.65 | 6.54 0.81 | 3.01 0 P
2437TMHz 2483.71 4776 | 656 | -412 | 5812 | 654 | 081 | 301 | 0 | A
802.11ax * 2457 24.87 - - 14.48 6.54 0.84 3.01 0 P
HE20 * 2457 18.95 - - 8.56 6.54 0.84 3.01 0 A
Partial 2484.39 -28.1 -6.9 -21.2 -38.46 6.54 0.81 3.01 0 P
26/8 2483.55 -46.27 -5.07 -41.2 -56.63 6.54 0.81 3.01 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-10 of 24
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2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI  |Note| Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 2462 27.19 - - 16.81 6.54 0.83 3.01 0 P
HE20 * 2462 17.02 - - 6.64 6.54 0.83 3.01 0 A
Partial 2483.55 -25.33 -4.13 -21.2 -35.69 6.54 0.81 3.01 0 P
26/8 2484.25 -47.77 -6.57 -41.2 -58.13 6.54 0.81 3.01 0 A
CH 11
2462MHz
802.11ax * 2467 24.89 - - 14.51 6.54 0.83 3.01 0 P
HE20 * 2467 15.25 - - 4.87 6.54 0.83 3.01 0 A
Partial 2483.9 -23.45 -2.25 -21.2 -33.81 6.54 0.81 3.01 0 P
26/8 2483.76 -46.78 -5.58 -41.2 -57.14 6.54 0.81 3.01 0 A
CH 12
2467MHz
1. No other spurious found.
Remark [2. All results are PASS against Peak and Average limit line.
3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path | MIMO c:;i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
802.11ax 4824 -41.24 | -20.04 -21.2 -52.14 6.54 1.35 3.01 0 P
HE20 4824 -58.31 -17.1 -41.2 -69.21 6.54 1.35 3.01 0 A
Partial 7236 -65.35 |-44.15 -21.2 -76.5 6.54 1.6 3.01 0 P
26/0
CH 01
2412MHz
802.11ax 4874 -39.71 | -18.51 -21.2 -50.6 6.54 1.34 3.01 0
HE20 4874 -62.54 | -21.34 -41.2 -73.43 6.54 1.34 3.01 0 A
Partial 7311 -49.47 | -28.27 -21.2 -60.64 6.54 1.62 3.01 0 P
26/4
CH 06
2437MHz
802.11ax 4924 -47.8 -26.6 -21.2 -58.68 6.54 1.33 3.01 0 P
HE20 7386 -54.4 -33.2 -21.2 -65.6 6.54 1.65 3.01 0 P
Partial
26/8
CH 1
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-12 of 24
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2389.17 -24.38 -3.18 -21.2 -34.83 6.54 0.9 3.01 0 P
HE20 2390 -49.49 -8.29 -41.2 -59.94 6.54 0.9 3.01 A
Partial * 2412 23.29 - - 12.84 6.54 0.9 3.01 0 P
52/37 * 2412 12.26 - - 1.81 6.54 0.9 3.01 0 A
CH 01
2412MHz
802.11ax 2390 -25.61 -4.41 -21.2 -36.06 6.54 0.9 3.01 0 P
HE20 2390 -46.07 -4.87 -41.2 -56.52 6.54 0.9 3.01 0 A
Partial * 2417 24.9 - - 14.46 6.54 0.89 3.01 0 P
52/37 * 2417 17.64 - - 7.2 6.54 0.89 3.01 0 A
CH 02
2417MHz
802.11ax 2390 -33.2 -12 -21.2 -43.65 6.54 0.9 3.01 0 P
HE20 2389.84 -47.62 -6.42 -41.2 -58.07 6.54 0.9 3.01 0 A
Partial * 2437 28.61 - - 18.19 6.54 0.87 3.01 0 P
52/39 * 2437 17.2 - - 6.78 6.54 0.87 3.01 0 A
CH 06 2486.14 -29.85 | -865 | -21.2 -40.2 6.54 0.8 3.01 0 P
2437TMHz 2483.53 4763 | 643 | -412 | 5799 | 654 | 081 | 301 | 0 | A
802.11ax * 2462 24.22 - - 13.84 6.54 0.83 3.01 0 P
HE20 * 2462 14.14 - - 3.76 6.54 0.83 3.01 0 A
Partial 2483.76 -26.19 -4.99 -21.2 -36.55 6.54 0.81 3.01 0 P
52/40 2483.5 -47.49 -6.29 -41.2 -57.85 6.54 0.81 3.01 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-13 of 24
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI  |Note| Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 2462 2422 - - 13.84 6.54 0.83 3.01 0 P
HE20 * 2462 14.14 - - 3.76 6.54 0.83 3.01 0 A
Partial 2483.76 -26.19 -4.99 -21.2 -36.55 6.54 0.81 3.01 0 P
52/40 2483.5 -47.49 -6.29 -41.2 -57.85 6.54 0.81 3.01 0 A
CH 11
2462MHz
802.11ax * 2467 23.81 - - 13.43 6.54 0.83 3.01 0 P
HE20 * 2467 12.3 - - 1.92 6.54 0.83 3.01 0 A
Partial 2483.55 -25.64 -4.44 -21.2 -36 6.54 0.81 3.01 0 P
52/40 2483.5 -48 -6.8 -41.2 -58.36 6.54 0.81 3.01 0 A
CH 12
2467MHz
1. No other spurious found.
Remark [2. All results are PASS against Peak and Average limit line.
3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2389.485 -24 .45 -3.25 -21.2 -34.9 6.54 0.9 3.01 0 P
HE20 2390 -50.51 -9.31 -41.2 -60.96 6.54 0.9 3.01 A
Partial * 2412 19.34 - - 8.89 6.54 0.9 3.01 0 P
106/53 * 2412 8.73 - - -1.72 6.54 0.9 3.01 0 A
CH 01
2412MHz
802.11ax 2389.44 -28.63 -7.43 -21.2 -39.08 6.54 0.9 3.01 0 P
HE20 2390 -49.31 -8.11 -41.2 -59.76 6.54 0.9 3.01 0 A
Partial * 2417 21.75 - - 11.31 6.54 0.89 3.01 0 P
106/53 * 2417 11.52 - - 1.08 6.54 0.89 3.01 0 A
CH 02
2417MHz
802.11ax 2389.04 -37.61 | -16.41 -21.2 -48.06 6.54 0.9 3.01 0 P
HE20 2390 -50.67 -9.47 -41.2 -61.12 6.54 0.9 3.01 0 A
Partial * 2437 22.78 - - 12.36 6.54 0.87 3.01 0 P
106/53 * 2437 12.34 - - 1.92 6.54 0.87 3.01 0 A
CH 06 2484.88 -38.09 |[-16.89| -21.2 -48.45 | 6.54 0.81 | 3.01 0 P
2437TMHz 2483.71 5091 | -971| -412 | 6127 | 654 | 081 | 301 | 0 | A
802.11ax * 2457 23.15 - - 12.76 6.54 0.84 3.01 0 P
HE20 * 2457 11.37 - - 0.98 6.54 0.84 3.01 0 A
Partial 2483.62 -24.21 -3.01 -21.2 -34.57 6.54 0.81 3.01 0 P
106/54 2483.48 -50.6 -105.4 54.8 -60.96 6.54 0.81 3.01 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-15 of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI  |Note| Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 2462 20.22 - - 9.84 6.54 0.83 3.01 0 P
HE20 * 2462 8.51 - - -1.87 6.54 0.83 3.01 0 A
Partial 24835 -24.52 -3.32 -21.2 -34.88 6.54 0.81 3.01 0 P
106/54 2483.5 -50.38 -9.18 -41.2 -60.74 6.54 0.81 3.01 0 A
CH11
2462MHz
802.11ax * 2467 19.86 - - 9.48 6.54 0.83 3.01 0 P
HE20 * 2467 8.07 - - -2.31 6.54 0.83 3.01 0 A
Partial 2483.76 -23.34 -2.14 -21.2 -33.7 6.54 0.81 3.01 0 P
106/54 2483.5 -48.61 -7.41 -41.2 -58.97 6.54 0.81 3.01 0 A
CH 12
2467MHz
1. No other spurious found.
Remark [2. All results are PASS against Peak and Average limit line.

3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2390 -23.12 -1.92 -21.2 -33.57 6.54 0.9 3.01 0 P
HE20 2390 -49.43 -8.23 -41.2 -59.88 6.54 0.9 3.01 A
Partial * 2412 16.34 - - 5.89 6.54 0.9 3.01 0 P
242/61 * 2412 4.75 - - -5.7 6.54 0.9 3.01 0 A
CH 01
2412MHz
802.11ax 2389.08 -26.32 -5.12 -21.2 -36.77 6.54 0.9 3.01 0 P
HE20 2390 -49.29 -8.09 -41.2 -59.74 6.54 0.9 3.01 0 A
Partial * 2417 17.09 - - 6.65 6.54 0.89 3.01 0 P
242/61 * 2417 6.27 - - -4.17 6.54 0.89 3.01 0 A
CH 02
2417MHz
802.11ax 2388.56 -26.79 -5.59 -21.2 -37.24 6.54 0.9 3.01 0 P
HE20 2389.52 -49.5 -8.3 -41.2 -59.95 6.54 0.9 3.01 0 A
Partial * 2437 20.38 - - 9.96 6.54 0.87 3.01 0 P
242/61 * 2437 8.84 - - -1.58 6.54 0.87 3.01 0 A
CH 06 2485.24 3115 | -9.95 | -21.2 -41.51 | 6.54 0.81 | 3.01 0 P
2437TMHz 2483.62 4977 | -857 | -412 | 6013 | 654 | 081 | 301 | 0 | A
802.11ax * 2457 19.01 - - 8.62 6.54 0.84 3.01 0 P
HE20 * 2457 7.23 - - -3.16 6.54 0.84 3.01 0 A
Partial 2483.55 -25.14 -3.94 -21.2 -35.5 6.54 0.81 3.01 0 P
242/61 2483.5 -45.33 -4.13 -41.2 -55.69 6.54 0.81 3.01 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 B1-17 of 24

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI  |Note| Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 2462 15.07 - - 4.69 6.54 0.83 3.01 0 P
HE20 * 2462 4.06 - - -6.32 6.54 0.83 3.01 0 A
Partial 2483.69 -26.09 -4.89 -21.2 -36.45 6.54 0.81 3.01 0 P
242/61 2483.5 -46.92 -5.72 -41.2 -57.28 6.54 0.81 3.01 0 A
CH11
2462MHz
802.11ax * 2467 15.28 - - 4.9 6.54 0.83 3.01 0 P
HE20 * 2467 4.55 - - -5.83 6.54 0.83 3.01 0 A
Partial 24835 -24.24 -3.04 -21.2 -34.6 6.54 0.81 3.01 0 P
242/61 2483.5 -45.67 -4.47 -41.2 -56.03 6.54 0.81 3.01 0 A
CH 12
2467MHz
1. No other spurious found.
Remark [2. All results are PASS against Peak and Average limit line.

3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) |(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
2387 -27.9 -6.7 -21.2 -38.35 | 6.54 0.9 3.01 0 P
802.11ax 2389.8 4349 | -229 | -412 -53.94 | 6.54 0.9 3.01 A
HE40 Full | * 2422 14.26 - - 3.83 6.54 0.88 | 3.01 0 P
CH 03 * 2422 2.54 - - -7.89 6.54 0.88 | 3.01 0 A
2422MHz 2486.21 -33.8 | -126 | -21.2 -44.15 | 6.54 0.8 3.01 0 P
2483.5 -49.86 | -8.66 | -41.2 -60.22 | 6.54 0.81 3.01 0 A
2389.38 2894 | -7.74 | 212 -39.39 | 6.54 0.9 3.01 0 P
802.11ax 2389.94 4486 | -3.66 | -41.2 -55.31 6.54 0.9 3.01 0 A
HE40 Full | * 2437 14.29 - - 3.87 6.54 0.87 | 3.01 0 P
CH 06 * 2437 2.58 - - -7.84 6.54 0.87 | 3.01 0 A
2437MHz 2483.62 2464 | -344 | 212 -35 6.54 0.81 3.01 0 P
24835 4284 | 164 | -412 -53.2 6.54 0.81 3.01 0 A
2387.42 -34.73 |-1353| -21.2 4518 | 6.54 0.9 3.01 0 P
802.11ax 2389.94 5141 [-1021| -41.2 -61.86 | 6.54 0.9 3.01 0 A
HE40 Full | * 2452 13.73 - - 3.33 6.54 085 | 3.01 0 P
CH 09 * 2452 1.57 - - -8.83 6.54 0.85 | 3.01 0 A
2452MHz 2485.02 2289 | -1.69 | -21.2 -33.25 | 6.54 0.81 3.01 0 P
2483.83 -43.7 2.5 -41.2 -54.06 | 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-19 of 24

FAX : 886-3-327-0855




swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak

Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.

4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
2389.66 -38.19 |-16.99| -21.2 -48.64 | 6.54 0.9 3.01 0 P
802.11ax 2389.94 -50.93 | -9.73 | -41.2 -61.38 | 6.54 0.9 3.01 0 A
HE40 Full | * 2457 14.17 - - 3.78 6.54 0.84 | 3.01 0 P
CH10 * 2457 1.97 - - -8.42 6.54 084 | 3.01 0 A
2457MHz 2486.28 2357 | -2.37 -21.2 -33.92 | 6.54 0.8 3.01 0 P
2484.46 -43.8 2.6 -41.2 -54.16 | 6.54 0.81 3.01 0 A

1. No other spurious found.

Remark [2. All results are PASS against Peak and Average limit line.

3. The unwanted emission of CH11 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO c:;i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 4844 -60.65 |-39.45 -21.2 -71.54 6.54 1.34 3.01 0 P
HE20 Full 7266 -65.21 -44.01 -21.2 -76.37 6.54 1.61 3.01 0 P
CHO03
2422MHz
802.11ax 4874 -59.61 -38.41 -21.2 -70.5 6.54 1.34 3.01 0 P
HE40 Full 7311 -65.05 |-43.85 -21.2 -76.22 6.54 1.62 3.01 0 P
CH 06
2437MHz
802.11ax 4904 -62.21 -41.01 -21.2 -73.09 6.54 1.33 3.01 0 P
HE40 Full 7356 -63.81 -42.61 -21.2 -75 6.54 1.64 3.01 0 P
CH 09
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-21 of 24
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seamran . FCC RADIO TEST REPORT Report No. : FRIN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss Factor Factor|Avg.
4 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2388.4 2527 | -4.07 21.2 -35.72 6.54 0.9 3.01 0 P
HE40 2390 4795 | -6.75 412 -58.4 6.54 0.9 3.01 A
Partial * 2422 13.8 - - 3.37 6.54 0.88 3.01 0 P
484/65 * 2422 1.35 - - -9.08 6.54 0.88 3.01 0 A
CHO03 2484.34 -33.7 -12.5 -21.2 -44.06 6.54 0.81 3.01 0 P
2422MHz 2483.8 50.74 | 954 | -412 61.1 6.54 081 | 3.01 0o | A
802.11ax 2389.04 2762 | -6.42 21.2 -38.07 6.54 0.9 3.01 0 P
HE40 2390 -45.66 -4.46 -41.2 -56.11 6.54 0.9 3.01 0 A
Partial * 2437 13.92 - - 35 6.54 087 | 3.01 0 P
484/65 | . 2437 3.23 ; ; 719 | 654 | 087 | 301 | 0o | A
CH 06
2483.98 2335 | -2.15 -21.2 -33.71 6.54 0.81 3.01 0 P
2437MHz
2483.53 -43.45 | -2.25 -41.2 -53.81 6.54 0.81 3.01 0 A
802.11ax 2388.72 -28.39 | -7.19 21.2 -38.84 6.54 0.9 3.01 0 P
HE40 2390 -50.77 | -9.57 -41.2 -61.22 6.54 0.9 3.01 0 A
Partial * 2452 16.37 - - 5.97 6.54 0.85 3.01 0 P
484/65 * 2452 3.71 - - -6.69 6.54 0.85 3.01 0 A
CH 09 2484.34 -26.21 | -5.01 -21.2 -36.57 6.54 0.81 3.01 0 P
2452MHz 2483.53 4739 | 619 | -412 | 5775 | 6.54 081 | 3.01 0o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-22 of 24

FAX : 886-3-327-0855




swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI  |Note| Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
4 ( MHz ) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)|(P/A)
802.11ax 2389.84 -34.6 -13.4 21.2 -45.05 6.54 0.9 3.01 0 P
HE20 2389.68 -50.58 | -9.38 -41.2 -61.03 6.54 0.9 3.01 0 A
Partial * 2457 14.92 - - 453 6.54 0.84 3.01 0 P
484/65 * 2457 3.1 - - -7.29 6.54 0.84 3.01 0 A
CH 10 2483.8 -25.06 | -3.86 21.2 -35.42 6.54 0.81 3.01 0 P
2457TMHz 2483.53 4371 | 251 | -412 | 5407 | 6.54 081 | 3.01 0o | A
802.11ax 2375.92 -38.18 |-16.98| -21.2 -48.62 6.54 0.89 3.01 0 P
HE20 2389.52 5252 |-11.32| -41.2 -62.97 6.54 0.9 3.01 0 A
Partial * 2462 1.25 - - -9.13 6.54 0.83 3.01 0 P
484/65 * 2462 -10.79 - - 2117 6.54 0.83 3.01 0 A
CH 11 2483.71 2293 | -1.73 21.2 -33.29 6.54 0.81 3.01 0 P
2462MHz 2483.62 5022 | -9.02| -412 | 6058 | 6.54 081 | 3.01 0o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-23 of 24
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

Emission below 1GHz

WIFI 802.11ax HE20 Full (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grounding|Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
4 (MHz) (dBm) [(dB) | (dBm) | (dBm) | (dBi) | (dB) [(dB)| (dB) |(P/A)
44.04 -75.57 |-20.37| -55.2 -90 6.54 0.18 | 3.01 4.7 P
159.33 -74.41 -22.71 -51.7 -89.04 6.54 0.38 | 3.01 4.7 P
802.11ax
216.57 -75.39 |-26.19| -49.2 -90.13 6.54 0.49 | 3.01 4.7 P
HE20 Full
LF 603.1 -7417 |-2497| -49.2 -89.23 6.54 0.81 | 3.01 4.7 P
870.5 -73.46 |-2426| -49.2 -88.72 6.54 1.01 | 3.01 4.7 P
986 -7219 |-30.99| -41.2 -87.67 6.54 1.23 | 3.01 47 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-24 of 24
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) [ (dB) | (dB) |(P/A)
2388.645 -35.4 -14.2 -21.2 -45.85 6.54 0.9 3.01 0 P
802.11b
2389.275 -44.5 -3.3 -41.2 -54.95 6.54 0.9 3.01 0 A
CHO01
* 2412 21.23 - - 10.78 6.54 0.9 3.01 0 P
2412MHz
* 2412 18.55 - - 8.1 6.54 0.9 3.01 0 A
2389.2 -35.72 | -14.52 -21.2 -46.17 6.54 0.9 3.01 0 P
2389.2 -46.48 -5.28 -41.2 -56.93 6.54 0.9 3.01 0 A
802.11b
* 2437 22.75 - - 12.33 6.54 0.87 3.01 0 P
CH 06
* 2437 19.97 - - 9.55 6.54 0.87 3.01 0 A
2437MHz
2486.5 -37.58 |[-16.38 -21.2 -47.93 6.54 0.8 3.01 0 P
2486.23 -49.87 -8.67 -41.2 -60.22 6.54 0.8 3.01 0 A
* 2462 22.65 - - 12.27 6.54 0.83 3.01 0 P
802.11b
* 2462 19.94 - - 9.56 6.54 0.83 3.01 0 A
CHM
2486.14 -34.06 |[-12.86 -21.2 -44.41 6.54 0.8 3.01 0 P
2462MHz
2484.67 -44.4 -3.2 -41.2 -54.76 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-1 of 26
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) [ (dB) | (dB) |(P/A)
* 2467 20.08 - - 9.7 6.54 0.83 3.01 0 P
802.11b
* 2467 17.42 - - 7.04 6.54 0.83 3.01 0 A
CH 12
2483.55 -33.63 |[-12.43 -21.2 -43.99 6.54 0.81 3.01 0 P
2467MHz
2484.25 -46.05 -4.85 -41.2 -56.41 6.54 0.81 3.01 0 A
* 2472 13 - - 2.62 6.54 0.83 3.01 0 P
802.11b
* 2472 10.31 - - -0.07 6.54 0.83 3.01 0 A
CH 13
2483.55 -24 -2.8 -21.2 -34.36 6.54 0.81 3.01 0 P
2472MHz
2485.72 -44.76 -3.56 -41.2 -55.11 6.54 0.8 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-2 of 26

FAX : 886-3-327-0855




swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO c:;i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
802.11b 4824 -56.13 | -34.93 -21.2 -67.03 6.54 1.35 3.01 0 P
CH 01 7236 -45.88 |-24.68 -21.2 -57.03 6.54 1.6 3.01 0 P
2412MHz 7236 -51 9.8 -41.2 6215 | 6.54 1.6 3.01 0 A
802.11b 4874 -47.85 |-26.65 -21.2 -58.74 6.54 1.34 3.01 0 P
CH 06 7311 -46.25 |-25.05 -21.2 -57.42 6.54 1.62 3.01 0 P
2437MHz
802.11b 4924 -45.03 |-23.83 -21.2 -55.91 6.54 1.33 3.01 0 P
CH11 4924 -47.59 -6.39 -41.2 -58.47 6.54 1.33 3.01 0 A
2462MHz 7386 -49.45 |-2825| -21.2 -60.65 | 6.54 1.65 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-3 of 26
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) | (dB) |(P/A)
2389.8 -25.34 -4.14 -21.2 -35.79 6.54 0.9 3.01 0 P
802.11g
2390 -48.03 -6.83 -41.2 -58.48 6.54 0.9 3.01 0 A
CHO01
* 2412 17.96 - - 7.51 6.54 0.9 3.01 0 P
2412MHz
* 2412 7.76 - - -2.69 6.54 0.9 3.01 0 A
2389.59 -24.78 -3.58 -21.2 -35.23 6.54 0.9 3.01 0 P
802.11g
2390 -48.29 -7.09 -41.2 -58.74 6.54 0.9 3.01 0 A
CH 02
* 2417 18.83 - - 8.39 6.54 0.89 3.01 0 P
2417MHz
* 2417 8.49 - - -1.95 6.54 0.89 3.01 0 A
2389.84 -24.23 -3.03 -21.2 -34.68 6.54 0.9 3.01 0 P
2390 -46.49 -5.29 -41.2 -56.94 6.54 0.9 3.01 0 A
802.11g
* 2437 22.54 - - 12.12 6.54 0.87 3.01 0 P
CH 06
* 2437 11.94 - - 1.52 6.54 0.87 3.01 0 A
2437MHz
2484.25 -24.62 -3.42 -21.2 -34.98 6.54 0.81 3.01 0 P
2483.53 -48.12 -6.92 -41.2 -58.48 6.54 0.81 3.01 0 A
* 2457 19.19 - - 8.8 6.54 0.84 3.01 0 P
802.11g
* 2457 9.16 - - -1.23 6.54 0.84 3.01 0 A
CH10
2484.18 -27.26 -6.06 -21.2 -37.62 6.54 0.81 3.01 0 P
2457MHz
2483.5 -49.69 -8.49 -41.2 -60.05 6.54 0.81 3.01 0 A
* 2462 18.39 - - 8.01 6.54 0.83 3.01 0 P
802.11g
* 2462 8.94 - - -1.44 6.54 0.83 3.01 0 A
CHM
2483.62 -26.5 -5.3 -21.2 -36.86 6.54 0.81 3.01 0 P
2462MHz
2483.5 -45.71 -4.51 -41.2 -56.07 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) |(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
* 2467 18.25 - - 7.87 6.54 0.83 3.01 0 P
802.11g
* 2467 8.15 - - -2.23 6.54 0.83 3.01 0 A
CH 12
2485.65 -27.17 -5.97 -21.2 -37.52 6.54 0.8 3.01 0 P
2467MHz
2483.5 -45.35 -4.15 -41.2 -55.71 6.54 0.81 3.01 0 A
* 2472 4.09 - - -6.29 6.54 0.83 3.01 0 P
802.11g
* 2472 -6.2 - - -16.58 6.54 0.83 3.01 0 A
CH13
2483.55 -23.09 -1.89 -21.2 -33.45 6.54 0.81 3.01 0 P
2472MHz
2483.5 -47.24 -6.04 -41.2 -57.6 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO (':i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
5 ( MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
802.11g 4824 -59.59 |-38.39 -21.2 -70.49 6.54 1.35 3.01 0 P
CH 01 7236 -54.51 | -33.31 -21.2 -65.66 6.54 1.6 3.01 0 P
2412MHz
802.11g 4874 -54.35 |-33.15 -21.2 -65.24 6.54 1.34 3.01 0 P
CH 06 7311 -47.28 |-26.08 -21.2 -58.45 6.54 1.62 3.01 0 P
2437MHz
802.11g 4924 -56.85 |-35.65 -21.2 -67.73 6.54 1.33 3.01 0 P
CH 11 7386 -57.61 | -36.41 -21.2 -68.81 6.54 1.65 3.01 0 P
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2390 2541 | -4.21 21.2 -35.86 6.54 0.9 3.01 0 P
HE20 Full 2389.905 -47.73 | -6.53 -41.2 -58.18 6.54 0.9 3.01 0 A
CH 01 * 2412 17.87 - - 7.42 6.54 0.9 3.01 0 P
2412MHz |« 2412 7.09 - - -3.36 6.54 0.9 3.01 0 A
802.11ax 2388.435 -25.67 | -4.47 -21.2 -36.12 6.54 0.9 3.01 0 P
HE20 Full 2390 -47.34 | -6.14 -41.2 -57.79 6.54 0.9 3.01 0 A
CH 02 * 2417 18.66 - - 8.22 6.54 0.89 3.01 0 P
2417MHz | =« 2417 7.46 . . -2.98 6.54 0.89 3.01 0 A
802.11ax 2389.8 2518 | -3.98 21.2 -35.63 6.54 0.9 3.01 0 P
HEZ20 Full 2390 -44.92 | -3.72 -41.2 -55.37 6.54 0.9 3.01 0 A
CH O3 * 2422 20.46 - - 10.03 6.54 0.88 3.01 0 P
2422MHz |+ 2422 8.94 - - -1.49 6.54 0.88 3.01 0 A
2388.24 -23.43 | -2.23 21.2 -33.88 6.54 0.9 3.01 0 P
802.11ax 2390 4459 | -3.39 41.2 -55.04 6.54 0.9 3.01 0 A
HE20 Full | * 2437 22.69 - - 12.27 6.54 0.87 3.01 0 P
CH 06 * 2437 11.13 - - 0.71 6.54 0.87 3.01 0 A
2437MHz 2483.98 2291 | -1.71 21.2 -33.27 6.54 0.81 3.01 0 P
2483.53 -46.75 | -5.55 -41.2 -57.11 6.54 0.81 3.01 0 A
802.11ax * 2457 19.4 - - 9.01 6.54 0.84 3.01 0 P
HE20 Full | * 2457 7.87 - - -2.52 6.54 0.84 3.01 0 A
CH10 2484.11 -28.01 | -6.81 -21.2 -38.37 6.54 0.81 3.01 0 P
2457MHz 2483.5 -47.25 | -6.05 -41.2 -57.61 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-7 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak

Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.

5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)|(P/A)
802.11ax * 2462 18.08 - - 7.7 6.54 0.83 3.01 0 P
HE20 Full * 2462 6.86 - - -3.52 6.54 0.83 3.01 0 A
CH 11 2485.23 -27.43 -6.23 -21.2 -37.79 6.54 0.81 3.01 0 P
2462MHz 24835 -45.46 | -4.26 | -41.2 -55.82 | 6.54 0.81 3.01 0 A
802.11ax * 2467 18.27 - - 7.89 6.54 0.83 3.01 0 P
HE20 Full | ~ 2467 7.51 - - -2.87 6.54 0.83 3.01 0 A
CH 12 2483.62 -28.69 -7.49 -21.2 -39.05 6.54 0.81 3.01 0 P
2467MHz 2483.5 -45.67 | -4.47 | -41.2 -56.03 | 6.54 0.81 3.01 0 A

1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.

3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO c:;i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
802.11ax 4824 -61.06 | -39.86 -21.2 -71.96 6.54 1.35 3.01 0 P
HE20 Full 7236 -56.36 | -35.16 -21.2 -67.51 6.54 1.6 3.01 0 P
CH 01
2412MHz
802.11ax 4874 -51.9 -30.7 -21.2 -62.79 6.54 1.34 3.01 0 P
HE20 Full 7311 -48.27 | -27.07 -21.2 -59.44 6.54 1.62 3.01 0 P
CH 06
2437MHz
802.11ax 4924 -56.82 | -35.62 -21.2 -67.7 6.54 1.33 3.01 0 P
HE20 Full 7386 -58.08 |-36.88 -21.2 -69.28 6.54 1.65 3.01 0 P
CH 11
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2389.485 2496 | -3.76 21.2 -35.41 6.54 0.9 3.01 0 P
HE20 2389.8 -50.15 | -8.95 -41.2 -60.6 6.54 0.9 3.01 0 A
Partial * 2412 24.83 - - 14.38 6.54 0.9 3.01 0 P
26/0 * 2412 14.89 - - 4.44 6.54 0.9 3.01 0 A
CH 01
2412MHz
802.11ax 2389.905 2512 | -3.92 21.2 -35.57 6.54 0.9 3.01 0 P
HE20 2390 -48.21 | -7.01 -41.2 -58.66 6.54 0.9 3.01 0 A
Partial * 2417 29.29 - - 18.85 6.54 0.89 3.01 0 P
26/0 * 2417 18.29 - - 7.85 6.54 0.89 3.01 0 A
CH 02
2417MHz
802.11ax 2388.4 -29.86 | -8.66 21.2 -40.31 6.54 0.9 3.01 0 P
HE20 2390 -47.68 | -6.48 41.2 -58.13 6.54 0.9 3.01 0 A
Partial * 2437 28.99 - - 18.57 6.54 0.87 3.01 0 P
26/4 * 2437 19.41 - - 8.99 6.54 0.87 3.01 0 A
CH 06 2483.53 -24.8 -3.6 21.2 -35.16 6.54 0.81 3.01 0 P
2437TMHz 248353 4834 | 74| 412 587 | 654 | 081 | 3.01 0o | A
802.11ax | 2457 26.08 - - 15.69 6.54 0.84 3.01 0 P
HE20 * 2457 18.18 - - 7.79 6.54 0.84 3.01 0 A
Partial 2483.69 -27.88 | -6.68 21.2 -38.24 6.54 0.81 3.01 0 P
26/8 2483.5 -49.18 | -7.98 412 -59.54 6.54 0.81 3.01 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-10 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI  |Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) |(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 2462 26.77 - - 16.39 6.54 0.83 3.01 0 P
HE20 * 2462 16.79 - - 6.41 6.54 0.83 3.01 0 A
Partial 2488.31 -29.9 -8.7 -21.2 -40.25 6.54 0.8 3.01 0 P
26/8 2483.55 -48.19 -6.99 -41.2 -58.55 6.54 0.81 3.01 0 A
CH 11
2462MHz
802.11ax * 2467 24.85 - - 14.47 6.54 0.83 3.01 0 P
HE20 * 2467 15.1 - - 4.72 6.54 0.83 3.01 0 A
Partial 2483.55 -22.96 -1.76 -21.2 -33.32 6.54 0.81 3.01 0 P
26/8 2483.5 -47.86 -6.66 -41.2 -58.22 6.54 0.81 3.01 0 A
CH 12
2467MHz
1. No other spurious found.
Remark [2. Allresults are PASS against Peak and Average limit line.

3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO c:;i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 ( MHz) (dBm) |(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
802.11ax 4824 -59.79 | -38.59 -21.2 -70.69 6.54 1.35 3.01 0 P
HE20 7236 -58.67 | -37.47 -21.2 -69.82 6.54 1.6 3.01 0 P
Partial
26/0
CH 01
2412MHz
802.11ax 4874 -40.19 |-18.99 -21.2 -51.08 6.54 1.34 3.01 0 P
HE20 4874 -44.89 -3.69 -41.2 -55.78 6.54 1.34 3.01 0 A
Partial 7311 -35.41 | -14.21 -21.2 -46.58 6.54 1.62 3.01 0 P
26/4 7311 -44.89 -3.69 -41.2 -56.06 6.54 1.62 3.01 0 A
CH 06
2437MHz
802.11ax 4924 -58.98 |-37.78 -21.2 -69.86 6.54 1.33 3.01 0 P
HE20 4924 -45.38 -4.18 -41.2 -56.26 6.54 1.33 3.01 0 A
Partial 7386 -42.48 |-21.28 -21.2 -53.68 6.54 1.65 3.01 0 P
26/8 7386 -46.42 -5.22 -41.2 -57.62 6.54 1.65 3.01 0 A
CH 11
2462MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 B2-12 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)
WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2389.59 2459 | -3.39 21.2 -35.04 6.54 0.9 3.01 0 P
HE20 2389.8 -49.78 | -8.58 -41.2 -60.23 6.54 0.9 3.01 0 A
Partial * 2412 21.71 - - 11.26 6.54 0.9 3.01 0 P
52/37 * 2412 11.66 - - 1.21 6.54 0.9 3.01 0 A
CH 01
2412MHz
802.11ax 2389.485 -25.02 | -3.82 21.2 -35.47 6.54 0.9 3.01 0 P
HE20 2390.01 -45.95 | -4.75 -41.2 -56.4 6.54 0.9 3.01 0 A
Partial * 2417 25.05 - - 14.61 6.54 0.89 3.01 0 P
52/37 * 2417 17.77 - - 7.33 6.54 0.89 3.01 0 A
CH 02
2417MHz
802.11ax 2388.72 -29.75 | -8.55 -21.2 -40.2 6.54 0.9 3.01 0 P
HE20 2390 -46.85 | -5.65 41.2 -57.3 6.54 0.9 3.01 0 A
Partial * 2437 28.91 - - 18.49 6.54 0.87 3.01 0 P
52/39 * 2437 17.8 - - 7.38 6.54 0.87 3.01 0 A
CH 06 2483.71 2454 | -3.34 21.2 -34.9 6.54 0.81 3.01 0 P
2437TMHz 248353 4789 | 669 | -412 | -5825 | 654 | 081 | 3.01 0o | A
802.11ax | 2457 25.46 - - 15.07 6.54 0.84 3.01 0 P
HE20 * 2457 13.94 - - 3.55 6.54 0.84 3.01 0 A
Partial 2483.83 26,59 | -5.39 21.2 -36.95 | 6.54 0.81 3.01 0 P
52/40 2483.5 -48.91 | -7.71 -41.2 -59.27 6.54 0.81 3.01 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-13 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI  |Note| Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 2462 24.52 - - 14.14 6.54 0.83 3.01 0 P
HE20 * 2462 13.01 - - 2.63 6.54 0.83 3.01 0 A
Partial 2483.5 -30.84 -9.64 -21.2 -41.2 6.54 0.81 3.01 0 P
52/40 2483.5 -48.09 -6.89 -41.2 -58.45 6.54 0.81 3.01 0 A
CH 11
2462MHz
802.11ax * 2467 22.89 - - 12.51 6.54 0.83 3.01 0 P
HE20 * 2467 11.89 - - 1.51 6.54 0.83 3.01 0 A
Partial 2483.5 -25.17 -3.97 -21.2 -35.53 6.54 0.81 3.01 0 P
52/40 2483.5 -48.27 -7.07 -41.2 -58.63 6.54 0.81 3.01 0 A
CH12
2467MHz
1. No other spurious found.
Remark [2. All results are PASS against Peak and Average limit line.

3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2390 2598 | -4.78 21.2 -36.43 6.54 0.9 3.01 0 P
HE20 2390 -50.69 | -9.49 -41.2 -61.14 6.54 0.9 3.01 0 A
Partial 2412 18.13 - - 7.68 6.54 0.9 3.01 0 P
106/53 2412 7.91 - - -2.54 6.54 0.9 3.01 0 A
CH 01
2412MHz
802.11ax 2388 -24.1 2.9 21.2 -3455 | 6.54 0.9 3.01 0 P
HE20 2390 -50.79 | -9.59 -41.2 -61.24 6.54 0.9 3.01 0 A
Partial 2417 23.9 - - 13.46 6.54 0.89 3.01 0 P
106/53 2417 11.28 - - 0.84 6.54 0.89 3.01 0 A
CH 02
2417MHz
802.11ax 2387.12 -37.46 |-16.26| -21.2 -47.91 6.54 0.9 3.01 0 P
HE20 2390 -50.5 9.3 41.2 -60.95 | 6.54 0.9 3.01 0 A
Partial 2437 22.35 - - 11.93 6.54 0.87 3.01 0 P
106/53 2437 12.41 - - 1.99 6.54 0.87 3.01 0 A
CH 06 2485.69 -36.78 |-1558| -21.2 -47.13 6.54 0.8 3.01 0 P
2437TMHz 248353 5111 | -991 | -412 | 6147 | 654 | 081 | 3.01 0o | A
802.11ax 2457 23.09 - - 12.7 6.54 0.84 3.01 0 P
HE20 2457 10.76 - - 0.37 6.54 0.84 3.01 0 A
Partial 2483.62 2432 | -3.12 -21.2 -34.68 6.54 0.81 3.01 0 P
106/54 2483.62 -51.43 |-1023| -41.2 -61.79 6.54 0.81 3.01 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-15 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI  |Note| Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 2462 20.59 - - 10.21 6.54 0.83 3.01 0 P
HE20 * 2462 8.2 - - -2.18 6.54 0.83 3.01 0 A
Partial 2483.76 -29.28 -8.08 -21.2 -39.64 6.54 0.81 3.01 0 P
106/54 2483.5 -51.67 |-10.47 -41.2 -62.03 6.54 0.81 3.01 0 A
CH 11
2462MHz
802.11ax * 2467 19.61 - - 9.23 6.54 0.83 3.01 0 P
HE20 * 2467 8.42 - - -1.96 6.54 0.83 3.01 0 A
Partial 2484.25 -29.09 -7.89 -21.2 -39.45 6.54 0.81 3.01 0 P
106/54 2483.5 -44.34 -3.14 -41.2 -54.7 6.54 0.81 3.01 0 A
CH12
2467MHz
1. No other spurious found.
Remark [2. All results are PASS against Peak and Average limit line.

3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2390 2335 | -2.15 21.2 -33.8 6.54 0.9 3.01 0 P
HE20 2390 -49.71 | -8.51 -41.2 -60.16 6.54 0.9 3.01 0 A
Partial * 2412 16.1 - - 5.65 6.54 0.9 3.01 0 P
242/61 * 2412 3.86 - - -6.59 6.54 0.9 3.01 0 A
CH 01
2412MHz
802.11ax 2388.36 2622 | -5.02 21.2 -36.67 6.54 0.9 3.01 0 P
HE20 2390 -49.25 | -8.05 -41.2 -59.7 6.54 0.9 3.01 0 A
Partial * 2417 17.02 - - 6.58 6.54 0.89 3.01 0 P
242/61 * 2417 6.01 - - -4.43 6.54 0.89 3.01 0 A
CH 02
2417MHz
802.11ax 2389.68 -28.34 | -7.14 -21.2 -38.79 6.54 0.9 3.01 0 P
HE20 2390 -49.69 | -8.49 41.2 -60.14 6.54 0.9 3.01 0 A
Partial * 2437 20.12 - - 9.7 6.54 0.87 3.01 0 P
242/61 * 2437 8.92 - - -1.5 6.54 0.87 3.01 0 A
CH 06 2485.24 -25.02 | -3.82 21.2 -35.38 6.54 0.81 3.01 0 P
2437TMHz 248353 5025 | -9.05| -41.2 | -6061 | 654 | 081 | 3.01 0o | A
802.11ax | 2457 19.42 - - 9.03 6.54 0.84 3.01 0 P
HE20 * 2457 7.02 - - -3.37 6.54 0.84 3.01 0 A
Partial 2483.76 2852 | -7.32 -21.2 -38.88 6.54 0.81 3.01 0 P
242/61 2483.5 -48.3 7.1 -41.2 -58.66 6.54 0.81 3.01 0 A
CH10
2457MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI  |Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 2462 15.65 - - 5.27 6.54 0.83 3.01 0 P
HE20 * 2462 3.66 - - -6.72 6.54 0.83 3.01 0 A
Partial 2484.67 -28.68 -7.48 -21.2 -39.04 6.54 0.81 3.01 0 P
242/61 2483.5 -49.07 -7.87 -41.2 -59.43 6.54 0.81 3.01 0 A
CH 11
2462MHz
802.11ax * 2467 16.13 - - 5.75 6.54 0.83 3.01 0 P
HE20 * 2467 4.64 - - -5.74 6.54 0.83 3.01 0 A
Partial 2483.97 -24.69 -3.49 -21.2 -35.05 6.54 0.81 3.01 0 P
242/61 2483.5 -45.27 -4.07 -41.2 -55.63 6.54 0.81 3.01 0 A
CH 12
2467MHz
1. No other spurious found.
Remark [2. Allresults are PASS against Peak and Average limit line.

3. The unwanted emission of CH13 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
2386.96 -27.85 | -6.65 -21.2 -38.3 6.54 0.9 3.01 0 P
802.11ax 2389.36 -43.87 | -2.67 -41.2 -54.32 6.54 0.9 3.01 0 A
HE40 Full | * 2422 13.67 - - 3.24 6.54 0.88 3.01 0 P
CH 03 * 2422 2.4 - - -8.03 6.54 0.88 3.01 0 A
2422MHz 2483.89 -36.49 |-1529| -21.2 -46.85 | 6.54 0.81 3.01 0 P
2483.71 -51.29 |-10.09| -41.2 -61.65 6.54 0.81 3.01 0 A
2389.68 -27.74 | -6.54 -21.2 -38.19 6.54 0.9 3.01 0 P
802.11ax 2390 4417 | -2.97 -41.2 -54.62 6.54 0.9 3.01 0 A
HE40 Full | * 2437 14.28 - - 3.86 6.54 0.87 3.01 0 P
CH 06 * 2437 2.85 - - -7.57 6.54 0.87 3.01 0 A
2437MHz 2483.71 2446 | -3.26 -21.2 -34.82 6.54 0.81 3.01 0 P
2483.53 4329 | -2.09 -41.2 -53.65 6.54 0.81 3.01 0 A
2389.68 3812 |-16.92| -21.2 -48.57 6.54 0.9 3.01 0 P
802.11ax 2390 -51.28 |-10.08| -41.2 -61.73 6.54 0.9 3.01 0 A
HE40 Full | * 2452 13.53 - - 3.13 6.54 0.85 3.01 0 P
CH 09 * 2452 1.34 - - -9.06 6.54 0.85 3.01 0 A
2452MHz 2484.97 2561 | -4.41 21.2 -35.97 6.54 0.81 3.01 0 P
2483.62 -45.66 | -4.46 -41.2 -56.02 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak

Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.

5 (MHz) (dBm) |(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
2387.6 -38.2 -17 -21.2 -48.65 6.54 0.9 3.01 0 P
802.11ax 2390 -51.18 | -9.98 -41.2 -61.63 6.54 0.9 3.01 0 A
HE40 Full | * 2457 12.98 - - 2.59 6.54 0.84 3.01 0 P
CH10 * 2457 1.53 - - -8.86 6.54 0.84 3.01 0 A
2457TMHz 2483.53 -26.54 | -5.34 -21.2 -36.9 6.54 0.81 3.01 0 P
2483.53 -46.9 5.7 -41.2 -57.26 6.54 0.81 3.01 0 A

1. No other spurious found.

Remark [2. Allresults are PASS against Peak and Average limit line.

3. The unwanted emission of CH11 was tested by radiated measurement, please refer appendix F1 & F2

TEL : 886-3-327-0868
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Full (Harmonic)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO c:;i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) [(P/A)
802.11ax 4844 -61.44 | -40.24 -21.2 -72.33 6.54 1.34 3.01 0 P
HE20 Full 7266 -58.87 | -37.67 -21.2 -70.03 6.54 1.61 3.01 0 P
CH 03
2422MHz
802.11ax 4874 -60.02 |-38.82 -21.2 -70.91 6.54 1.34 3.01 0 P
HE40 Full 7311 -62.73 | -41.53 -21.2 -73.9 6.54 1.62 3.01 0 P
CH 06
2437MHz
802.11ax 4904 -59.73 | -38.53 -21.2 -70.61 6.54 1.33 3.01 0 P
HE40 Full 7356 -61.91 | -40.71 -21.2 -73.1 6.54 1.64 3.01 0 P
CH 09
2452MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge)
WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO (Zri‘:;" Peak
Ant. Limit Line Level Gain Loss Factor (Factor|Avg.
5 (MHz) (dBm) |(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2389.04 2491 | -3.71 -21.2 -35.36 6.54 0.9 3.01 0 P
HE40 2390 4275 | -1.55 412 -53.2 6.54 0.9 3.01 0 P
Partial * 2422 13.41 - - 2.98 6.54 0.88 3.01 0 =
484/65 * 2422 1.09 - - -9.34 6.54 0.88 3.01 0 A
CH 03 2490.1 -37.11 | -15.91 21.2 -47.46 6.54 0.8 3.01 0 P
2422MHz 2483.62 5155 |-10.35| -41.2 -61.91 6.54 0.81 3.01 0 A
802.11ax 2386.16 -28.02 | -6.82 -21.2 -38.47 6.54 0.9 3.01 0 P
HE40 2390 -45.05 | -3.85 -41.2 -55.5 6.54 0.9 3.01 0 A
Partial * 2437 14.89 - - 4.47 6.54 0.87 | 3.01 0 P
484/65 | . 2437 3.19 ; ; 723 | 654 | 087 | 3.01 o | A
CH 06
2483.53 2275 | -1.55 21.2 -33.11 6.54 0.81 3.01 0 P
2437MHz
2483.53 -43.25 | -2.05 -41.2 -53.61 6.54 0.81 3.01 0 A
802.11ax 2389.2 -30.08 | -8.88 -21.2 -40.53 6.54 0.9 3.01 0 P
HE40 2389.52 -50.54 | -9.34 -41.2 -60.99 6.54 0.9 3.01 0 A
Partial * 2452 15.58 - - 518 6.54 0.85 3.01 0 P
484/65 * 2452 3.52 - - -6.88 6.54 0.85 3.01 0 A
CH 09 2483.53 -4553 | -4.33 -41.2 -55.89 6.54 0.81 3.01 0 P
2452MHz 2483.71 273 6.1 212 37.66 | 6.54 0.81 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge)
WIFI | Note| Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO cf;i‘r’l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) |(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 2389.04 -37.93 |-16.73| -21.2 -48.38 | 6.54 0.9 3.01 0 P
HE20 2390 -50.51 | -9.31 -41.2 -60.96 | 6.54 0.9 3.01 0 A
Partial * 2457 14.84 - - 4.45 6.54 0.84 3.01 0 P
484/65 * 2457 2.94 - - -7.45 6.54 0.84 3.01 0 A
CH10 2483.53 -23.5 2.3 21.2 -33.86 | 6.54 0.81 3.01 0 P
2457TMHz 2483.53 4446 | -326 | -412 | 5482 | 6.54 0.81 | 3.01 0 | A
802.11ax 2350.8 -38.66 |-17.46| -21.2 -49.07 | 6.54 0.86 3.01 0 P
HE20 2389.68 5252 | -11.32| -412 6297 | 6.54 0.9 3.01 0 A
Partial * 2462 1.71 - - -8.67 6.54 0.83 3.01 0 P
484/65 * 2462 -10.76 - - 2114 | 654 0.83 3.01 0 A
CH11 2483.53 -22.87 | -1.67 -21.2 -33.23 6.54 0.81 3.01 0 P
2462MHz 2483.53 -50.33 | -9.13 | 412 | -60.69 | 6.54 0.81 | 3.01 0o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanronas. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

Emission below 1GHz

WIFI 802.11ax HE40 Partial 484 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |MIMO Grounding/Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
5 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) |(P/A)
47.01 -75.07 |-19.87| -55.2 -89.51 6.54 0.19 | 3.01 4.7 P
802.11ax
191.19 -74.6 -22.9 -51.7 -89.24 6.54 0.39 | 3.01 4.7 P
HE40
2514 -74.6 -25.4 -49.2 -89.33 6.54 0.48 | 3.01 4.7 P
Partial
492.5 -74.26 | -25.06| -49.2 -89.13 6.54 0.62 | 3.01 4.7 P
484/65
LE 947.5 -73.66 |-24.46| -49.2 -89.06 6.54 1.15 | 3.01 47 P
967.8 -72.31 -31.11 -41.2 -87.75 6.54 1.19 | 3.01 47 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT Report No. : FRIN1011C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

Test result is over limit line.

P/A

Peak or Average

TEL : 886-3-327-0868 Page Number : B2-25 of 26
FAX : 886-3-327-0855




seamran . FCC RADIO TEST REPORT Report No. : FRIN1011C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO c:;i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor |[Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11b 2388645 | 354 | 142 | 212 | 4585 654 | 09 | 301 | 0 | P
CHO01
2412MHz 2389.275 -44.5 -3.3 -41.2 -54.95 6.54 0.9 3.01 0 A

Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

MIMO Factor(dB) = 10 log (NANT), where NANT is the number of outputs

Grounding Factor(dB) = Ground reflection factor (i.e., 6 dB for f < 30 MHz and 4.7 dB for 30 MHz < f < 960 MHz)
Level(dBm) = Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)

o & w0 bdPRF

Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 2386.645MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 6.54(dBi) + 0.9(dB) — 45.85(dBm)

=-35.4 (dBm)

2. Over Limit(dB)

= Level(dBm) — Limit Line(dBm)

= -35.4(dBm) + 21.2(dBm)

=-14.2(dB)

For Average Limit @ 2389.275MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
=6.54(dBi) + 0.9(dB) — 54.95(dBm)

=-44.5 (dBm)

2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

= -44.5(dBm) + 41.2(dBm)

=-3.3(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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ssamanias. FCC RADIO TEST REPORT Report No. : FRIN1011C

Appendix C. Conducted Spurious Emission Plots

Temperature : 21~25°C

Test Engineer : Richard Qiu, Jacob Yu, Eric Chang and Kai Liao
Relative Humidity : |51~54%

Note symbol

-L Low channel location

-R | High channel location
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ssamanias. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO1 2412MHz

CSE

Fundamental

Date: 2022.06.03

Avg.

FCC CLASS-B_AVG_BE ANT GAIN+6.54 HORIZONTAL
RBW:1000 000KHz VBW-0.010KHz

site g
Conition FCC CLASS-B(AVG) CON ANT GAIN+6.54 HORIZONTAL
N RBW:1000 000KHz VBW-0.010KHz

eve taom) et 2072060 eve aom)
133 133
29 24
18] 103 sot ciassalcon
350] LI 350]
" o b - -
a1 513
o7 a1
a3 a3
ETNE B0 750 80 E T o0 a0 T o0 oo 210z 7007100 5000
Freauency (M) Freauency (M)
ste . ste :
Condion - FCC CLASS_ PK_GE ANT GAIN#6 54 HORIZONTAL Condion - FCC CLASS5_CON ANT GAIN6 52 HORZONTAL
ROW-1000 000KIz VO 3000 000Ki iz REW-1000 000Kriz VOW 3000 000KHz
evel (dBm) Date: 2022-06-03. evel (dBm) Date: 2022-06-03
:
123 13
P
29 24
10 10
389 \/\,\[’ 389 FCC CLASS B(AVG) [CON|
- 1
- 13 L L L T 1 [
73] Pz
a3 a3
1002310 2320, 2340, 2360. 2380. 2400. 2415 “1%%000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Fremuencs () Freauency (M)
Ste
Conditon
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

evel (dBm) Date: 2022.06.03 evel (dBm) Date: 2022.06.03
/N
) \
g g FCE.CLASS B/CON
35 350 i
L e P o o] | Sborimmalysmn
513 513
75 75
a3 33
07320 EED 7500, 750 240, B0 2440, 2 000 00 1800 700 1900 200 2300, 2600, 2700, 000
Frequency (WHz) Frequency (WHz)
site -+ ste -+
Condition FCC CLASS-B_PK_BE ANT GAIN+6 54 HORIZONTAL Condition FCC CLASS-B_CON ANT GAIN=+6.54 HORIZONTAL
N REWY:1000,000KHZ VBW:3000 000Krz N REWY:1000,000KHz VBW:3000.000KHz
evel (d8m) Date: 2022.06.03 evel (d8m) Date: 2022.06.03
138 /‘f\ 138
24 & 23
18 188
350 350
| | Fcc ciass eive) con
S o _/4\,__!‘
3 ! 13 L S
o5 575
38 38
0102320, 240, 20, 230, 2400, 2. 2440, 285 1905060 00 1500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Frequency (Miz)
site THOs HY ste THOs HY
Condition FCC CLASS-B_ AVG_BE ANT GAIN#6.54 HORIZONTAL Concition FCC CLASS-B(AVG) CON ANT GAIN+6.54 HORZONTAL
N REW:1000.000KHz VBW-0.010KHz N REW:1000.000kHz VBW.0.010KHz
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FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CHO6 2437MHz - R

CSE

Fundamental

evel 4Bm)

Date: 2022.06.03

350 A N
ittt

FCCCLASS B_PK_BE

Avg.

‘7 381 f ”v”“\\,\

513
75
33
%2450 2840, 2850, 2460, 70, 2480, 2490, 250
Frequency (Miz)
site THOSHY.
Condition FCC CLASS-B_AVG_BE ANT GAIN+6.54 HORIZONTAL

REW:1000 0000z VOWI0 010kHz

513
675
33

430 2440, 2450, 2460, 2470, 2480, 2%, 250

Frequency (MHz)
sie THOS HY
Condition FCC CLASS-B_PK_BE ANT GAIN+6 54 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
ovel dBm) Date: 2022.06.03

Left blank
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FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11b CH11 2462MHz

CSE

Fundamental

Avg.

REW:1000 0000z VOWI0 010kHz

evel (¢Bm) Date: 2022.06.03 evel (4Bm) Date: 2022.06.03
138 / ﬁ\ 138
23] / AN 24
gy W/N/ "\\ sccclass 5o 108 sctciass3.con
Y
350 350 ¥
e 4 POy
13 513
o5 o3
a4 Y
TE R TT) 7% 7350 70 780, 7% 700 T R O N R T ST ) ET)
Frequency (WHr) Freauency Wz}
ste -+ ste THOSHY
Condiion FCC CLASS-5_ PK_BE ANT GAIN+6 54 HORIZONTAL Condiion FCC CLASS-B_CON ANT GAIN+6 54 HORIZONTAL
REW: 1000 000KHz VBWY-3000, 000Kz RBW:1000 000KHz VBWW:3000.000KHz
evel (dBm) Date: 2022-06-03. evel (dBm) Date: 2022-06-03
138 Vi N 138
24 / " 24
J
129 / 103
el
= vl ‘”\ FCG CLASS B_AVG BE 359 FCC CIASS BAVGLCON|
A% AL |
513 P S e e NS PR S S
1 15|
a8 a8
1002230 2440. 2450. 2460. 470. 2480. 2490. 2500 190000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
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RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanias. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH11 2462MHz

CSE Fundamental

Peak

evel (4Bm) Date: 20220615 evel (dBm) Date: 2022.06-15.
138 '\M’”"’»""‘a"v*ﬂ«/V \ 138
29 29
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ste THos Y ste THos Y
Condion - FCC CLASS:8_PK_BE ANT GAINY6 54 HORZONTAL Condion - FCC CLASS8_ CON ANT GAINS6.5¢ HORZONTAL
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REW:1000 000K VEW:3000 00K34z i
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Condition FCC CLASS-B_AVG_BE ANT GAIN+6.54 HORIZONTAL Condition FCC CLASS-B(AVG)_ CON ANT GAIN+6.54 HORIZONTAL

RBW:1000.000KHz VBW-0.010KHz

RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C2-28 of 79



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

evel (¢Bm) Date: 20220615 evelcBm) Date: 20220615
134 Aoy A 134
24 24
103 fccclass 5 K BE 103 5CECLASS 3 CON
9 WMMMMM 59
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Froquency (WHz) Froquency (WHz)
ste THOS HY s .
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i RBW-1000 000KHz VBW:0.010KHz i RBW-1000 000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CHO1 2412MHz

5 CSE

Fundamental

Date: 2022.06-14.

RBW:1000.000KHz VBW-0.010KHz

Avg.

eve (65m) oot 20720614 eve aom)
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/”
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18] 18] sct cuassalcon
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ST 70 750 0 E T o0 e T oo oo 2100 Zwo 7007700 5000
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29 \ 24
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Fromuenc () Freuency (e}
Ste THos HY o g
Condion - FCC CLASS.8_ AVG_BE ANT GAN46 54 HORZONTAL Condi FC CLASS B(AVG)_CON ANT GAIN6 54 HORZONTAL

RBW:1000.000KHz VBW/.0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CHO2 2417MHz

CSE

Fundamental

Date: 2022.08.04

Avg.

RBW:1000.000KHz VBW-0.010KHz

eve aom) Dat: 2022.08.04 cve (65m)
7
250) 134
od 25
250 M WM\ g FCECLASS B CON
500 359
750 513
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Condion - FCC CLASS.8 AVG_BE ANT GAIN#6 54 HORIZONTAL Condion - FCC CLASS S(AVG)_CON ANT GAINit 54 HORZONTAL

RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanias. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 52/39 CHO06 2437MHz - L

CSE

Fundamental

Date: 2022.07.28

Avg.

RBW:1000.000KHz VBW-0.010KHz

evel (gBm) Date: 2022.07.28 evel (¢Bm)
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RBW:1000.000KHz VBW:3000.000KHz RBW:1000.000KHz VBW:3000.000KHz
evel (¢Bm) Date: 2022.07.28 evel (6Bm) Date: 2022.07.28
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63 53]
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THoSHY s .
Condiion FCC CLASS-8_ AVG_BE ANT GAIN+6 54 HORIZONTAL Condiion FCC CLASS-B(AVG)_CON ANT GAIN+6 54 HORIZONTAL

RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanias. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 52/39 CHO6 2437MHz - R

CSE

Fundamental

,”""\
N “W i drcudsa oo
! WWMM m
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Avg.

525
13
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RBW:1000.000KHz VBW/ 0.010KHz
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0 2420, 2430 2M0. 2450 2460 2470, 2480 2490, 2500
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sie THOSHY.
Condition FCC CLASS-B_PK_BE ANT GAIN+6.54 HORIZONTAL
RBW:1000 000KHz VBW-3000 000KHz
evel dBm) Date: 20220728
313

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH10 2457MHz

CSE

Fundamental

Date: 2022.08.05

Avg.

RBW:1000.000KHz VBW-0.010KHz

vttt osec 0220005 v o)
-
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RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH11 2462MHz

CSE

Fundamental

Date: 2022.06-14.

Avg.

RBW:1000.000KHz VBW-0.010KHz

e b s02208.14 o g
/
124 st ! 1
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ettt ”U b 350 o
Rpvo— S | o s
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RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanias. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 52/40 CH12 2467MHz

CSE

Fundamental

Avg.

RBW:1000.000KHz VBW-0.010KHz

evel (4Bm) Date: 2022.06-15. evel (dBm) Date: 2022.06-15
o

wd wd

; 21
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pe——l. () | Se—

o o
ey s
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RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)

evetamm) oot 20720614 eve @By Dot 20720614
.
13| 4““"’\»,, 13|
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o7 a1
a3 a3
ST 70 750 0 E T o0 e T oo oo 2100 Zwo 7007700 5000
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Ste THos HY o g
Condi FCC CLASS 8 AVG_BE ANT GAIN46 54 HORIZONTAL Condii FC CLASS B(AVG)_CON ANT GAIN6 54 HORZONTAL
REW-1000 000KHz VOW 0.010kiz REW-1000 000KHz VOW0. 010Kz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

evel (d8m) Date: 2022.08.06 evel (d8m) Date: 2022.08.06
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Conditon FCC CLASS-8_AVG_BE ANT GAIN46 54 HORZONTAL Conditon FCC CLASS-B(AVG)_CON ANT GAIN+6.54 HORZONTAL
i RBW-1000 000KHz VBW:0.010KHz i RBW-1000 000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 106/53 CHO06 2437MHz - L

CSE

Fundamental

Date: 2022.07-29

Avg.

RBW:1000.000KHz VBW-0.010KHz
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Condition FCC CLASS-B_PK_BE ANT GAIN+6.54 HORIZONTAL Condition FCC CLASS-B_CON ANT GAIN+6.54 HORIZONTAL
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Condition FCC CLASS-B_AVG_BE ANT GAIN+6.54 HORIZONTAL Condition FCC CLASS-B(AVG)_ CON ANT GAIN+6.54 HORIZONTAL

RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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ssamanias. FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 106/53 CHO06 2437MHz - R

CSE Fundamental

evel 4Bm)
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Wy,

Avg.
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RBW:1000.000KHz VBW/ 0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH10 2457MHz

CSE

Fundamental

Date: 2022.08.05

Avg.

RBW:1000.000KHz VBW-0.010KHz
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RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH11 2462MHz

CSE

Fundamental

Avg.

RBW:1000.000KHz VBW-0.010KHz

evel (4Bm) Date: 2022.06-14. evel (dBm) Date: 2022.06-14
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RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH12 2467MHz

CSE

Fundamental

Date: 20220615

Avg.

RBW:1000.000KHz VBW-0.010KHz
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E— ey
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RBW:1000.000KHz VBW-0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CHO1 2412MHz

CSE

Fundamental

Date: 2022.06-14.

Avg.

RBW:1000.000KHz VBW-0.010KHz
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011C

WIFI 2.4GHz 2400~2483.5MHz Band Edge
ANT 802.11ax HE20 Partial 242/61 CH02 2417MHz
5 CSE Fundamental
evel (dBm) Date: 20220806 evel (dBm) Date: 2022-08-06
i ML soteussaloon
it
Condition : FCC CLASS-B_PK_BE ANT 6AIN+6.54 HORIZONTAL Condition :FCC CLASS-B_CON ANT 6AIN+6.54 HORIZONTAL
Peak
evel (dBm) Date: 2022-08-06 evel (dBm) Date: 2022-08-06
.
509 —= 359 / \ FCC CLASS BIAVG) [cON
g
1502310 2320, 2340. 2360. 2380. 2400. 2420. 2430 1995000 1300. 1500. 1700. 1900. 2100. 2300. 2500. 2700. 3000
Condition :FCC CLASS-B_AV6_BE ANT 6AIN+6.54 HORIZONTAL Condition :FCC CLASS-B(AV6)_CON ANT 6AIN+6.54 HORIZONTAL
Avg.
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Report No. : FR1IN1011C

WIFI

2.4GHz 2400~2483.5MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CHO06 2437MHz - R

CSE

Fundamental

Peak

evel 4Bm)

R

[ty

M"'/ \

w FECCLASS B_PK_BE
€cCLAss 8Pk oE|
W’WM

A0 2420, 2430 2M0. 2450 2460 2470,

Frequency (MHz)

THOSHY.
FCC CLASS-B_PK_BE ANT GAIN+6.54 HORIZONTAL
RBW:1000 000KHz VBW-3000 000KHz

Left blank

Avg.

evel d8m)

T \\
A00pat0  2aa0. 240, 2440 2450, 2éc0. 2470,
Frequency (Miz)
site THOSHY
ondiion FCC CLASS-B_AVG_BE ANT GAIN+6.54 HORIZONTAL

RBW:1000.000KHz VBW-0.010KHz

Left blank
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